YANMAR PARTS CATALOG

0CF10-M24401EN

Last update Sep., 2014




PREFACE

1 . This parts catalog covers the parts of Revised Edition Model 4JH, 4JH-T, 4JH-HT

(Pub. No.000YQ0F 1546).

Please discard this old parts catalog.

2 . Engine Painting Color

Parts No. g77620-10070
977620-40070
977620-30071

Urethane Metallic Echol Silver.
12 (can)

4£ (can)

Spray (one)

%% Replacement parts painted in Metallic Echol Silver are supplied

3 . Specifications

Model

4JH

4JH-T

4JH-HT

Cylinder X Bore X Stroke

4 x 78mm x 86mm

Firing System

Direct ingection type

Valve System 2Valve type
Starting System 12V —1.8kW
Diretion of Crank ;
r(otation shaft Counter clockwise
viewed form .

stern) shrgfgeller Clockwise
Power take-off position Flywheel Side

Supercharger

Exh. gas Turbocharger

Cooling System and Water Volum

Fresh water cooling 6.0 ¢ (Sub TANK (0.8%¢)

Eng. side 6.5¢
LuB. Oil Volum
Clutch side 2.3¢ 2.4¢
Clutch YX-10 YX-15
Reduction ratio 2.54 3.13 3.50 2.58 1 3.10 | 3.53
4 . Outdrive and Applicable Clutch, Model Code
Model Model Code
4JH Q29490A. 129490D, E, F,
4JH-T Q29492A. 129492D, E, F,
43H-HT Q294384A. 129434D, E, F,




Fig. No.

4JH(T,HT)

1.

H W

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.

24.

Fig. Name

CYLINDER BLOCK

. GEARS HOUSING

. FLYWHEEL HOUSING
. LUB.OIL SUMP

. LABELS

. ENGINE BRACKET

. CYLINDER HEAD

. CYLINDER HEAD

. BONNET

SUCTION MANIFOLD
SUCTION MANIFOLD
SUCTION MANIFOLD
EXHAUST BEND
EXHAUST BEND
CAMSHAFT
TURBOCHARGER

AIR COOLER
CRANKSHAFT

PISTON & CONNECTING ROD
BARANCER

LUB.OIL COOLER

LUB. OIL SUCTION PIPE
LUB. OIL PIPE

COOLING SEA WATER PUMP

Contents

Fig. No.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.

49.

Fig. Name
COOLING FRESH WATER PUMP
COOLING FRESH WATER COOLER
KINGSTON COCK
FUEL INJECTION PUMP
FUEL INJECTION PUMP
FUEL INJECTION VALVE
TIMER
TIMER(PREVIOUS)
TIMER(PREVIOUS)
FUEL LINE
GOVERNOR
GOVERNOR(NOT BOOST COMPEMSATOR
GOVERNOR(FOR BOOST COMPEMSATOR
ENGINE STOP DEVICE
COLD START DEVICE
REMOTE CONTROL DEVICE
STARTING MOTOR
GENERATOR
WIRE HARNESS & SENSOR
INSTRUMENT PANEL (B TYPE)
TOOLS
CLUCH ASSY(YX-10)
CLUCH ASSY (YX-15)
ELECTRIC BILGE PUMP(12V)

SEA WATER FILTER

0CF10-M24401



Fig. No.
50.
51.
52.
53.
54,
55.

56.

Fig. Name
ENGINE STOP DEVICE
INSTRUMENT PANEL (C TYPE)
SPECIAL TOOL
GASKET SET
SAFETY LABEL
INSTRUMENT PANEL(NEW B-4 TYPE)

INSTRUMENT PANEL(NEW C-3 TYPE)

Contents

Fig. No.

Fig. Name

0CF10-M24401



0CF10-M24401  4JH(T,HT) OCF10-M24401 Fig.1

Fig.1. CYLINDER BLOCK e o
(C)=4JH-HT F=
No.  Lev. Parts No. Description Qty |
A B () DO () (A
. SPEC. CODE 1 1 729472-01560  BLOCK ASSY, CYLINDER 1 1 1
- Y ryrnys D79530-02100 4 3 171051-01921  PLUG, NPTF1 1 1 1
‘e I CYLINDER BLOCK Dz8120-02200 5 3 12416001910  PLUG, PT1/4 2 2 2
6 3  124060-01050 PLUG, PT1/8 1 1 1
6-1 3  23871-010000 PLUG, RO1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX)
7 3  23871-030000 PLUG, R0O3 1 1 1
8 3 27225-100140 PLUG, 10X14 1 1 1
9 3 27231-500000 PLUG 50 1 1 1
10 3 27241-120000 PLUG, 12 2 2 2
11 3 27241-300000 PLUG 30 8 8 8
12 2  129472-01100 SLEEVE, CYLINDER 4 4 4
13 2 128371-01800 COCK ASSY, 1/4 1 1 1
14 2 129795-01950 PIPE, KNOCK L=18 2 2 2
15 2 22312-080160 PIN, PARALLEL M8X16 2 2 2
18 2 729150-02800 BEARING, MAIN 5 5 5
18-1 2 129150-02800 BEARING, MAIN 5 5 5 N
(A=EXXX) (B=EXXX) (C=EXXX)
21 2 729150-02930 BEARING, THRUST 2 2 2
21-1 2 129150-02930 BEARING, THRUST 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX)
24 2 129150-02020 BOLT, METAL CAP 10 10 10
25 2 129795-02411 BUSH, CAMSHAFT 1 1 1
26 2 22351-060012 PIN, SPRING 6.0X12 2 2 2
27 2 22351-030010 PIN, SPRING 3.0X10 4
28 1 129150-01200 BOLT, HEAD 18 18 18
29 1 129553-01350 GASKET, HEAD T=1.4 1 1 1 2
30 1 129553-01340 GASKET, HEAD T=1.3 1 1 1 2
31 1  129553-01360 GASKET, HEAD T=1.5 1 1 1 1
e, (1) 27 31-1 1 129491-01360 GASKET, HEAD T=1.5 1 1 1 R 1
) (A=*1985.03) (B=*1985.03) (C=*1985.03)
32 1 124460-77680 RETAINER 1 1 1
33 1 23061-070300 PIPE, 7X 300 1 1 1
34 1 129150-02450 BEARING, THRUST 1 1 1
35 1 26106-080162 BOLT, M8X 16 PLATED 2 2 2
36 1  129553-39650 NOZZLE 4 4 4
37 1  23857-030000 BOLT, JOINT 3 4 4 4
38 1 129150-02870 BEARING, 0.25 US 5 5 5
41 1 129150-02940 BEARING, THRUST 0.25 2 2 2
Remarks
1)STANDARD
2)ADJUSTMENT
3)UNDER-SIZED PART (0.25)
4)OVER-SIZED PART (0.25) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCF10-M24401 4JH(T,HT)
Fig.2. GEARS HOUSING

) E A
F'8-2 GEAR

0CF10-M24401 Fig.2

REFER TO FIG.24

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' |
€ ® B ©
1 1 129470-01500 CASE, GEAR 1 1
1-1 1 129470-01501 CASE, GEAR 1 R
(A=*1987.10) (B=*1987.10) (C=*1987.10)
2 1 129150-01510 GASKET, GEAR CASE 1
2-1 1 129470-01510 GASKET, GEAR CASE 1 N
(A=*1988.08) (B=*1988.08) (C=*1988.08)
3 1 129150-01520 FLANGE, GEAR CASE 1
4 1 129150-01530 GASKET, GEAR CASE 1 1 1
4-1 1 129470-01530  GASKET 1 1 1 N
(A=*1988.08) (B=*1988.08) (C=*1988.08)
5 1 121023-01550 COVER 1 1 1
6 1 129470-01550  O-RING 2 2 2
7 1 121450-01560  STUD, M8X22 3 3 3
8 1 124160-01751 COVER, FILLER 1 1 1
9 1  24311-000320  O-RING, 1AP32.0 1 1 1
10 1 129795-01800  SEAL, OIL 1 1 1
11 1 129150-01870 COVER 1 1 1
12 1 129150-01880  GASKET 1 1 1
12-1 1 129470-01880 GASKET, GEAR CASE 1 1 1 N
(A=*1988.08) (B=*1988.08) (C=*1988.08)
12-2 1 129150-01881 GASKET 1 N
(A=*1991.01) (B=*1991.01) (C=*1991.01)
12-3 1 129C26-01890 GASKET, HO-P 1 R
(A=EXXXXX) (B=EXXXXX) (C=EXXXXX)
13 1 129795-01950 PIPE, KNOCK L=18 2 2 2
14 1  24341-000260 O-RING, 1AS26.0 1 1 1
15 1 26106-060122 BOLT, M6X 12 PLATED 2 2 2
15-1 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2 R
(A=*1986.06) (B=*1986.06) (C=*1986.06)
16 1 26106-080122 BOLT, M8X 12 PLATED 4 4 4
17 1 26106-080452 BOLT, M8X 45 PLATED 6 6 6
18 1 26106-080552 BOLT, M8X 55 PLATED 3 3 3
19 1 26106-080852 BOLT, M8X 85 PLATED 4 4 4
20 1 26216-080182 STUD, M8X 18 1 1 1
21 1 22117-080000 WASHER, 8 1 1 1 z
(A=*1987.10) (B=*1987.10) (C=*1987.10)
22 1 26366-080002 NUT, M8 3 3 3
23 1 23414-080000 GASKET, 8X1.0 4 4 4
24 1 26106-080162 BOLT, M8X 16 PLATED 3 W

(A=EXXX) (B=EXXX) (C=EXXX)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)
Fig.3. FLYWHEEL HOUSING

’ TR NGBSy
Fig. FLYWHEEL HOUSING

&Fﬂ%

/

REFER TO FIG.4|

SPEC. CODE
D28400-01300

O0CF10-M24401 Fig.3

(A)=4JH (D)=
(B)=4JH-T (€)=
(C)=4JH-HT (F)=
No.  Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 129400-01600 HOUSING, FLYWHEEL 1 1 1
2 1 129100-01620 GASKET 1 1 1
2-1 1 129470-01620 GASKET 1 1 1 N
(A=*1988.08) (B=*1988.08) (C=+1988.08)
3 1 129795-01780 SEAL, OIL 1 1 1
4 1 26106-100302 BOLT, M10X 30 PLATED 6 6 6
5 1 22312-080160 PIN, PARALLEL M8X16 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCF10-M24401 4JH(T,HT)
Fig.4. LUB.OIL SUMP

Fig.

\REFER TQ F1G.40

PIARA=ANIL LT
FLYWHEEL HOUS%

3

e 1 2
LUB. OlL SUMP

TSARA—NT ST
FLYWHEEL HOUSING

SPEC. CODE
D29470-01700
529472-01700
D29590-34200

O0CF10-M24401 Fig.4

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 129470-01700  SUMP, OIL 1 1 1
2 1  23871-030000 PLUG, RO3 1
3 1 129470-01710 BRACKET 2 2 2
4 1 26106-100252 BOLT, M10X 25 PLATED 4 4 4
5 1  129400-01750 GASKET, OIL SUMP 1 1 1
5-1 1 129470-01750 GASKET, OIL SUMP 1 1 1 N
(A=*1988.08) (B=*1988.08) (C=*1988.08)
6 1 26106-080252 BOLT, M8X 25 PLATED 13 13 13
7 1 26106-080252 BOLT, M8X 25 PLATED 6 6 6
8 1 26106-080252 BOLT, M8X 25 PLATED 4 4 4
9 1 26106-080402 BOLT, M8X 40 PLATED 2 2 2
10 1 26106-080702 BOLT, M8X 70 PLATED 3 3 3
11 1  129470-34850 DIPSTICK, OIL 1 1 1
12 1 129470-34860  GUIDE, DIPSTICK 1 1 1
12-1 1 129590-34860  GUIDE, DIPSTICK 1 1 1 S
(A=*1987.02) (B=*1987.02) (C=*1987.02)
13 1 104214-39720 BOLT 1 1 1
14 1 22217-080000 WASHER, SPRING 8 1 1 1
15 1 23414-160000 GASKET, 16X1.0 2 2 2
16 1 26106-080162 BOLT, M8X 16 PLATED 1 1 1
17 1 26366-080002 NUT, M8 1 1 1
17-1 1 26366-080002 NUT, M8 2 2 2 K
(A=*1987.06) (B=*1987.06) (C=*1987.06)
18 1 26106-080122 BOLT, M8X 12 PLATED 1 1 1
(A=*1987.06) (B=*1987.06) (C=*1987.06)
19 1 26106-100252 BOLT, M10X 25 PLATED 1 1 1
(A=*1988.05) (B=*1988.05) (C=*1988.05)
20 1 129301-34830 SPACER 1 1 1
(A=*1988.05) (B=*1988.05) (C=*1988.05)
21 1 22217-100000 WASHER, SPRING 10 1 1 1

(A=*1988.05) (B=*1988.05) (C=*1988.05)

Yes Yes

Yes' Yes'

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)

0CF10-M24401 Fig.5

) (A)=43H (D)=
Fig.5. LABELS s o
(C)=43H-HT (F)=
No.  Lev. Parts No. Description Qty |
SPEC. CODE D29492-07250 ") _(B) (€) © € ©
AL 8 ggg:ggg;g;‘;g ggg:g:g;gig 1 1 135665-07200 LABEL, CAUTION 1 1 1
Fig. LABEL 029490-07250 D20494-07250 2 1 12368207350  LABEL ot
D29492-07230 D29490- 07400 2-1 1 129198-07350 LABEL 1 1 1 N
D29492-07240 D29590-67450
D27610-07930 (A=*1989.10) (B=*1989.10) (C=+1989.10)
1 3 1 126630-07360 LABEL, TANK CAUTION 1 1 1
BRI LRANS TRED 4 1 123682-07850 LABEL, CAUTION 1 1 1
5 1 102210-07990 RIVET 4 4 4
6 1 102210-07990 RIVET 4
7 1  120445-44620 LABEL, CAUTION 1 1 1
8 1 42220-008960 LABEL, YANMAR 1
9 1  129490-07450 LABEL 1 1 1
10 1  129495-07040 LABEL 1 1 1
11 1 127610-07990 LABEL 2 2 2 W
(A=*1988.07) (B=+1988.07) (C=+1988.07)
12 1 120322-07410 LABEL 1 1 1
—5 (A=*1986.12) (B=*1986.12) (C=*1986.12)
13 1 129590-67450 LABEL 1
(C=+1988.07)
@ 6 14 1 177055-02950 LABEL 1 1 1
9 (A=*1990.09) (B=*1990.09) (C=*1990.09)
15 1 177058-02450 LABEL 1 1 1
(A=*1990.09) (B=+1990.09) (C=+1990.09)
CEarnoaw] ©° [CExmARRN ]
EEHIRED30
FBE SRED
RIERL A,
L
[el
1‘1
i4 15
__1 [}
R (5 @)
Remarks

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(1) OPTIONAL PART. s res
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CF10-M24401  4JH(T,HT) OCF10-M24401 Fig.6

Fig.6. ENGINE BRACKET s or
(C)=4JH-HT F)=

Lev. Parts No. Description Qty |

AW B € O E @

z
°

e 1 1 129490-08100  FOOT, MOUNTING 2 2 2

. R)TFA4 G T—h SPEC. CODE 2 1 129490-08110  FOOT, MOUNTING 1 1 1
Fig. 6 ENGINE BRACKET D30130-03020 3 1 129490-08120 FOOT, MOUNTING 101 1
4 1 129490-08130  PLATE 2 2 2

5 1 26106-100202  BOLT, M10X 20 PLATED 8 8 8

6 1 26116-120302  BOLT, M12X 30 PLATED 4 4 4

7 1 124220-92700 BOLT, FOUNDATION 4 4 4

8 1 124220-92920  NUT ASSY 4 4 4

9 1 123672-92950  SHIM 11 1

10 1 22212140000  SPRING WASHER 14 4 4 4

11 1 26716-140002  NUT, M14 4 4 4

REFER TO FIG.3

v/
F-N

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401 Fig.7

Fig.7. CYLINDER HEAD s o
(C)=4JH-HT (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 729497-11700 HEAD ASSY, CYLINDER 1
_ 7 ) gy F(4JH) Do070-09300 11 1 729497-11701  HEAD ASSY, CYLINDER 1 S
Fig. CYLINDER HEAD D29495- 11111 (A=*1985.06)
5 3 129795-11080 SEAT, INTAKE VALVE 4
6 3 129795-11090 SEAT, EXHAUST VALVE 4
9 3 121850-11860 PLUG, PT1/4 3
10 3  23871-030000 PLUG, R0O3 4
11 3  27241-220000 PLUG, 22 4
12 3  27241-400000 PLUG, 40 2
13 2 129120-11100 VALVE, INTAKE 4
14 2 129120-11110 VALVE, EXHAUST 4
15 2  129795-11120 SPRING, VALVE 8
16 2 129795-11180 RETAINER, SPRING 8
24-1 17 2 103338-11190 COTTER 8
29-1 2 18 2 121400-11340 SEAL, VALVE STEM 8
40 18-1 2 124460-11340 SEAL, VALVE STEM 4 K
% 33 (A=*1986.02)
19 2 121400-11340 SEAL, VALVE STEM 4 W
(A=*1986.02)
20 2 129150-11370 CAP, VALVE 8
21 2  26216-080222 STUD, M8X 22 2
22 2  26216-080302 STUD, M8X 30 4
22-1 2  26216-060202 STUD, M6X 20 8 S
(A=*1985.06)
23 2  26216-081002 STUD, M8X100 2
24 2  26716-080002 NUT, M8 4
24-1 2 26367-060002 NUT, M6 8 S
(A=*1985.06)
25 2  26366-080002 NUT, M8 2
26 2  26366-080002 NUT, M8 2
27 1 26106-080502 BOLT, M8X 50 PLATED 7
28 1 129150-11900 PROTECTOR 4
28-1 1 119625-11870 PROTECTOR, NOZZLE 4 S
(A=*1985.06)
29 1  129150-11930 RETAINER, NOZZLE 4
29-1 1 119625-11900 RETAINER, NOZZLE 4 S
(A=*1985.06)
30 1 129150-11940 WASHER 4 z
(A=*1985.06)
31 1 129550-11240 SHAFT ASSY, ROCKER 1
31-1 1  129555-11241 SHAFT ASSY, ROCKER 1 R
(A=*1988.05)
31A 2 129550-11290 SHAFT, ROCKER ARM 1
(A=*1988.05)
32A 3 27241-100000 PLUG, 10 2
(A=*1988.05)
33 2 129150-11260 SUPPORT, ROCKER ARM 2
33-1 2 129155-11260 SUPPORT, ROCKER ARM 2 R
(A=*1988.05)
34 2  129150-11270 SUPPORT, ROCKER ARM 3
Remarks 34-1 2 129155-11270 SUPPORT, ROCKER ARM 3 R
1) REPAIR PART. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCF10-M24401 4JH(T,HT)
Fig.7. CYLINDER HEAD

) ) e F Ay F(4JH) SPEC. CODE
Fig. #. GYLINDER HEAD Dasi7o- 67300

REFER TO FlG.ZGI} i;?'3]A~4]
39

N I 4
,4% ;35 % g
34 38239 v

o g [Tl 36 §—40
15— Go—16 38t [Go—33

b B

24-1
29-1 &

No. Lev. Parts No.

O0CF10-M24401 Fig.7

(A)=43H (D)=
(B)=4JH-T )=
(C)=43H-HT (F)=
Description Qty |

AW B € O E @

(A=*1988.05)

Remarks
1) REPAIR PART.

35 2 129150-11280 SPRING 4
36 2 729150-11650 ARM ASSY, ROCKER 8
36-1 2 729402-11650 ARM ASSY, ROCKER 8 N
(A=*1990.06)
38 3 129150-11230 SCREW, VALVE ADJUST 8
39 3  129150-11750 NUT, M8 8
40 2 26226-080182 STUD, M8X 18 3
41 2  26756-080002 NUT, LOCK M8 3
42 1 22351-060012 PIN, SPRING 6.0X12 2
43 1 26106-080252 BOLT, M8X 25 PLATED 3
44 1 119625-11880 SEAT, NOZZLE 4 W
(A=*1985.06)
45 1 129470-07230 LIFTER 1
46 1  124736-07900 LIFTER 1
46-1 1 129171-07900 LIFTER 1 R
(A=*1990.12)
47 1 26106-080142 BOLT, M8X 14 PLATED 2
48 1 26106-080162 BOLT, M8X 16 PLATED 2
49 1 120130-11860 GUIDE, VALVE 4
50 1 129150-11810 GUIDE, VALVE 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)
Fig.8. CYLINDER HEAD

. Y HFaAy F(4JH'T,HT) SPEC. ‘CODE
Fig. 8 GYLINDER HEAD Daa480- 11300

23-1
28-1

REFER TO F16.30

1
inc.(1)~25

O0CF10-M24401 Fig.8

Remarks
1) REPAIR PART.

(A)=43H (D)=
(B)=4JH-T (E)=
(C)=43H-HT (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 729495-11700 HEAD ASSY, CYLINDER 1 1
1-1 1 729499-11700 HEAD ASSY, CYLINDER 1 1 S
(B=*1985.06) (C=*1985.06)
5 3 129795-11080 SEAT, INTAKE VALVE 4 4
6 3 129795-11090 SEAT, EXHAUST VALVE 4 4
9 3 121850-11860 PLUG, PT1/4 3 3
10 3  23871-030000 PLUG, R0O3 4 4
11 3  27241-220000 PLUG, 22 4 4
12 3  27241-400000 PLUG, 40 2 2
13 2 129120-11100 VALVE, INTAKE 4 4
14 2 129120-11110 VALVE, EXHAUST 4 4
15 2  129795-11120 SPRING, VALVE 8 8
16 2 129795-11180 RETAINER, SPRING 8 8
17 2 103338-11190 COTTER 8 8
18 2 121400-11340 SEAL, VALVE STEM 8 8
18-1 2 121400-11340 SEAL, VALVE STEM 4 4 K
(B=*1986.02) (C=*1986.02)
18A 2 124460-11340 SEAL, VALVE STEM 4 4 W
(B=*1986.02) (C=+1986.02)
19 2 129150-11370 CAP, VALVE 8 8
20 2  26216-080222 STUD, M8X 22 2 2
21 2  26216-080302 STUD, M8X 30 4 4
21-1 2  26216-060202 STUD, M6X 20 8 8 S
(B=*1985.06) (C=*1985.06)
22 2  26216-081002 STUD, M8X100 2 2
23 2  26716-080002 NUT, M8 4 4
23-1 2 26367-060002 NUT, M6 8 8 S
(B=*1985.06) (C=*1985.06)
24 2  26366-080002 NUT, M8 2 2
25 2  26366-080002 NUT, M8 2 2
26 1 26106-080502 BOLT, M8X 50 PLATED 7 7
27 1 129150-11900 PROTECTOR 4 4
27-1 1 119625-11870 PROTECTOR, NOZZLE 4 4 S
(B=*1985.06) (C=*1985.06)
28 1  129150-11930 RETAINER, NOZZLE 4 4
28-1 1 119625-11900 RETAINER, NOZZLE 4 4 S
(B=*1985.06) (C=*1985.06)
29 1 129150-11940 WASHER 4 4 z
(B=*1985.06) (C=*1985.03)
30 1 129550-11240 SHAFT ASSY, ROCKER 1 1
30-1 1  129555-11241 SHAFT ASSY, ROCKER 1 1 R
(B=*1985.03) (C=*1988.05)
30A 2 129550-11290 SHAFT, ROCKER ARM 1 1
(B=*1985.05) (C=*1988.05)
31A 3 27241-100000 PLUG, 10 2 2
(B=*1988.05) (C=*1988.05)
32 2 129150-11260 SUPPORT, ROCKER ARM 2 2
32-1 2 129155-11260 SUPPORT, ROCKER ARM 2 2 R
(B=*1988.05) (C=*1988.05)
33 2  129150-11270 SUPPORT, ROCKER ARM 3 3
33-1 2 129155-11270 SUPPORT, ROCKER ARM 3 3 R

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

++ CONTINUE ++

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)
Fig.8. CYLINDER HEAD

. Y HFaAy F(4JH'T,HT) SPEC. ‘CODE
Fig. 8 GYLINDER HEAD Daa480- 11300

23-1
28-1

REFER TO F16.30

1
inc.(1)~25

O0CF10-M24401 Fig.8

Remarks
1) REPAIR PART.

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
(B=*1988.05) (C=*1988.05)
34 2 129150-11280 SPRING 4 4
35 2 729150-11650 ARM ASSY, ROCKER 8 8
35-1 2 729402-11650 ARM ASSY, ROCKER 8 8 N
(B=*1990.06) (C=*1990.06)
37 3 129150-11230 SCREW, VALVE ADJUST 8 8
38 3  129150-11750 NUT, M8 8 8
39 2 26226-080182 STUD, M8X 18 3 3
40 2  26756-080002 NUT, LOCK M8 3 3
41 1 22351-060012 PIN, SPRING 6.0X12 2 2
42 1 26106-080252 BOLT, M8X 25 PLATED 3 3
43 1 119625-11880 SEAT, NOZZLE 4 4 W
(B=*1985.06) (C=*1985.06)
44 1 129470-07230 LIFTER 1 1
45 1  124736-07900 LIFTER 1 1
45-1 1 129171-07900 LIFTER 1 1 R
(B=*1990.12) (C=*1990.12)
46 1 26106-080142 BOLT, M8X 14 PLATED 2 2
47 1 26106-080162 BOLT, M8X 16 PLATED 2 2
48 1 120130-11860 GUIDE, VALVE 4 4
49 1 129150-11810 GUIDE, VALVE 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401 Fig.9
I (A)=4JH (D)=
Fig.9. BONNET B o

(C)=4JH-HT (F)=

No. Lev. Parts No. Description Qty |

®wW B € O E @

SPEC. CODE 1 1 729470-11520  BONNET ASSY, HEAD 1 1 1
Ko 2‘; v b & 7 ) — .U-' [D)gg:%'??;gg 3 2 129550-11310 GASKET, BONNET 1 1 1
Fig. BONNET & BREATHER D29497-03200 4 2 121850-01910  STUD, M8X12 11 1
5 2 26366-080002 NUT, M8 1 1 1 V4
(A=*1986.11) (B=*1986.11) (C=*1986.11)
6 2 129470-03010 COVER, BREATHER 1 1 1
7 2 129150-03070 BAFFLE, BREATHER 1 1 1
8 2 121750-03080 PLATE, BAFFLE 1 1 1
9 2  24341-000530 O-RING, 1AS53.0 1 1 1
10 2  26106-080202 BOLT, M8X 20 PLATED 1 1 1
11 2  26106-080402 BOLT, M8X 40 PLATED 1 1 1
12 1 124160-01751 COVER, FILLER 1 1 1
13 1  24311-000320 O-RING, 1AP32.0 1 1 1
14 1 124160-11360 KNOB 3 3 3
15 1 24311-000120 O-RING, 1AP12.0 3 3 3
16 1 23000-019000 CLAMP, 19 1 1 1 z
(A=*1986.11) (B=*1986.11) (C=*1986.11)
R 17 1  23000-025000 CLAMP, 25 1 1 1 V4
(A=*1986.11) (B=*1986.11) (C=*1986.11)
18 1 23297-160081 CLAMP, A16X 8 1 1 1 z
28 —-ﬁ (A=*1986.11) (B=*1986.11) (C=*1986.11)
25--G . 19 1 129472-03090 PIPE , BREATHER 1 1 1 Z
24 1 (A=*1986.11) (B=*1986.11) (C=*1986.11)
20 n;cvg’a{mno 20 1 129497-03100 PIPE ASSY, BREATHER 1 1 1
(A=*1986.11) (B=*1986.11) (C=*1986.11)
23 1 129497-03130 PIPE, BREATHER 1 1 1
(A=*1986.11) (B=*1986.11) (C=*1986.11)
24 1  22137-100000 WASHER, 10 2 2 2
(A=*1986.11) (B=*1986.11) (C=*1986.11)
25 1 22217-100000 WASHER, SPRING 10 2 2 2
(A=*1986.11) (B=*1986.11) (C=*1986.11)
26 1  23000-028000 CLAMP, 28 2 2 2
(A=*1986.11) (B=*1986.11) (C=*1986.11)
i 27 1 23421-210000 GASKET, 21X1.5 1 1 1

— 9 (A=*1986.11) (B=*1986.11) (C=*1986.11)
e O—

29 1 26713-100002 NUT, M10 2 2 2
(A=*1986.11) (B=*1986.11) (C=*1986.11)

7 28 1 26113-100402 BOLT M10X 40 2 2 2
%_ (A=*1986.11) (B=*1986.11) (C=+1986.11)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)

Fig.10. SUCTION MANIFOLD

FosYFarEs
OPTIONAL PART

. FavFzk—N F(4JH) SPEC. CODE
Fig. | SUCTION MANIFOLD CEHIE O

Ty

0CF10-M24401 Fig.10

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' R
A B (€ O (E) (F)
1 1 129470-12100 MANIFOLD ASSY,INTAKE 1
3 2 129470-12120 COVER, MANIFOLD 1
4 2 26476-060142 SCREW, TAPPING M6X14 18
5 1 129550-12110 GASKET, MANIFOLD 1
5-1 1 129470-12130 GASKET, MANIFOLD 1
(A=*1988.08)
6 1  129470-12200  JOINT 1
(A=*1985.04)
7 1 129470-12300  SILENCER ASSY 1
7-1 1 129495-12550 SCREEN 1
(A=*1985.04)
9 2 129470-12320 PLATE 1
(A=*1985.04)
10 1 129150-77510  GASKET 2
(A=*1985.04)
11 1 23000-054000 CLAMP, 54 1
(A=*1985.04)
12 1 26106-080202 BOLT, M8X 20 PLATED 3
13 1 26106-080352 BOLT, M8X 35 PLATED 4
13-1 1 26106-080122 BOLT, M8X 12 PLATED 4
(A=*1985.04)
14 1 26366-080002 NUT, M8 2
15 1 129495-12210 SPACER 1
(A=*1985.04)
16 1 23414-100000 GASKET, 10X1.0 1
(A=*1987.02)
17 1 26106-100122 BOLT, M10X 12 PLATED 1
(A=*1987.02)
18 1 129100-77500 HEATER, AIR 12V 1 1
19 1 129100-77510  GASKET 1 1
20 1 129470-77590 GASKET 1 1
21 1 26106-080402 BOLT, M8X 40 PLATED 4 1

Remarks
(1) OPTIONAL PART.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)
Fig.11. SUCTION MANIFOLD

KN 000Y00F7441-1
b L TN RTINS
REVISED : July .1984

Fig. .I

FovEvok—I F(4JH-T)
SUCTION MANIFOLD

0CF10-M24401 Fig.11

(A)=43H (D)=
(B)=4JH-T (E)=
(C)=43H-HT (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 129470-12100 MANIFOLD ASSY,INTAKE 1
3 2 129470-12120 COVER, MANIFOLD 1
4 2 26476-060142 SCREW, TAPPING M6X14 18
5 1 129550-12110 GASKET, MANIFOLD 1
5-1 1 129470-12130 GASKET, MANIFOLD 1 R
(B=*1988.08)
6 1 129470-12210 JOINT ASSY 1 w
(B=*1986.10)
6A 2 129470-12200 JOINT 1
6B 2 23871-010000 PLUG, RO1 1 w
(B=*1986.10)
7 1 129470-12300 SILENCER ASSY 1
7-1 1 129470-12301 SILENCER ASSY 1 S
(B=+1990.12)
7-2 1 129599-12300 SILENCER ASSY 1 N
(B=E01438)
9 2 129470-12320 PLATE 1
10 1 129472-12850 HOSE, RUBBER 1
11 1 129150-77510 GASKET 2
11-1 1 129150-77510 GASKET 1 K
(B=*1987.01)
11-2 1 129470-77590 GASKET 1 R
(B=*1988.08)
12 1 23000-054000 CLAMP, 54 1
13 1 23000-060000 CLAMP, 60 2
14 1 26106-080202 BOLT, M8X 20 PLATED 3
15 1 26106-080402 BOLT, M8X 40 PLATED 4
16 1 26366-080002 NUT, M8 2
17 1 129400-77500 HEATER 1
17-1 1 129100-77500 HEATER, AIR 12V 1 S
(B=*1985.08)
18 1 129100-77510 GASKET 1
(B=*1987.01)
19 1 23414-100000 GASKET, 10X1.0 1
(B=*1987.02)
20 1 26106-100122 BOLT, M10X 12 PLATED 1 W

(B=*1987.02)

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CF10-M24401  4JH(T,HT) OCF10-M24401  Fig.12

; A)=4JH D)=
Fig.12. SUCTION MANIFOLD EB;:4JH-T EE;:
(C)=4JH-HT GE
No.  Lev. Parts No. Description Qty |
A (B () O () A
® AN OIIVOOF 2411 SPEC. CODE 1 1  129470-12100  MANIFOLD ASSY,INTAKE 1
T e ey o8t . D19571-11101 3 2 129470-12120  COVER, MANIFOLD 1
= F o 7T A= FAJH-HT) T 4 2 26476-060142  SCREW, TAPPING M6X14 18
Figvl SUCTION MANIFOLD DI85T1-18780 - :
5 1 129550-12110  GASKET, MANIFOLD 1
5-1 1 129470-12130  GASKET, MANIFOLD 1 R
FamH e (C=*1988.08)
6 PREVIOUS 4] 6 1 129470-12300  SILENCER ASSY 1
6-1 1 129470-12301  SILENCER ASSY 1 s
(C=*1990.12)
6-2 1 129599-12300  SILENCER ASSY 1 N
(C=E01586)
8 2 129470-12320  PLATE 1
9 1 23000-054000 CLAMP, 54 1
10 1  26106-080202  BOLT, M8X 20 PLATED 3
11 1 26366-080002  NUT, M8 2
12 1 129590-18520  JOINT 2
(C=*1987.07)
13 1 124160-39140  BOLT, PIPE JOINT M10 2
(C=*1987.07)
14 1 124070-59110  PIPE, FUEL L=155 1 W
(C=*1987.07)
15 1 23000-013000 CLAMP, 13 2 w
(C=*1987.07)
16 1 23414-100000 GASKET, 10X1.0 4 W
@D 15 (C=*1987.07)
@ 17 1 26106-100122  BOLT, M10X 12 PLATED 1 z
]31612 @\_ ] (C=*1987.07)
16 _3ovirnon 18 1  23414-100000 GASKET, 10X1.0 1 z

REFER TO FIG.37, (C=*1987.07)

CEINGERE GER) CIEH o1
S MARKED. PART HAS BEEN. CHANGED (ADDED),

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCF10-M24401 4JH(T,HT)
Fig.13. EXHAUST BEND

Fig. 1 3

N AL R(4JH)
EXHAUST

REFER T0O FIG.26

O0CF10-M24401 Fig.13

(A)=43H (D)=
(B)=4JH-T (E)=
(C)=43H-HT (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 129490-13070 BEND, EXHAUST 1
Sgﬁgﬂﬁgﬁ]ﬁ 2 1 129792-18090 GASKET 1
DZ0130-13500 2-1 1 129472-18090  GASKET 1 R
(A=*1988.08)
3 1 26703-080002 NUT, M8 4
3-1 1  129490-13300 NUT, M8 4 N
(A=*1986.04)
4 1 135210-61090 LEAD 1
5 1 22451-060000 WIRE, 0.6 1 W
(A=*1986.04)
6 1 124210-13011 PIPE, EXHAUST 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)

Fig.14. EXHAUST BEND

Fie. 14

REFER TO FIG.16

O0CF10-M24401 Fig.14

N X F(4JH-T,HT)
EXHAUST BEND

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 129492-13070 BEND, EXHAUST 1 1
2 1 129492-13080 RETAINER 1 1
3 1 129792-13520  GASKET 1 1
3-1 1 129472-13520 GASKET 1 1 R
(B=*1988.09) (C=*1988.09)
4 1 22217-080000 WASHER, SPRING 8 2 2
5 1 26106-080162 BOLT, M8X 16 PLATED 2 2
6 1 26106-080202 BOLT, M8X 20 PLATED 2 2
7 1 26703-080002 NUT, M8 3 3
8 1 124210-13011 PIPE, EXHAUST 1 1
9 1  23217-050000 FLANGE, 5K 50 1 1
10 1  26113-120502 BOLT M12X 50 4 4
11 1 26113-120602 BOLT M12X 60 4 4
12 1 26703-120002 NUT, M12 8 8
13 1  43100-500550  JOINT, EXPANSION 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCF10-M24401 4JH(T,HT)
Fig.15. CAMSHAFT

Fig. 1D

o+ 7 &2 FOX+
CAMSHAFT & DRIVING GEAR

LO)

0

—3

SPEC. CODE
D29470-14100
D29472-14100
D29573-25100

O0CF10-M24401 Fig.15
(D)=

(B)=4JH-T )=
(C)=43H-HT (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 129470-14010 CAMSHAFT 1
1-1 1 129470-14011 CAMSHAFT 1 S
(A=*1984.09)
2 1 12947214010  CAMSHAFT 11
2-1 1 129472-14011 CAMSHAFT 1 1 S
(B=*1984.09) (C=+1984.09)
3 1 129150-14100 GEAR, CAMSHAFT 1 1 1
3-1 1 129150-14101 GEAR, CAMSHAFT 1 1 1 S
(A=*1984.09) (B=*1984.09) (C=*1984.09)
4 1 129150-14200 TAPPET 8 8 8
5 1  129150-14400 ROD, PUSH L=178 8 8 8
5-1 1 119171-14400 ROD, PUSH L=178 8 8 8 R

(A=*1991.03)

(B=*1991.03) (C=*1991.03)

6 1 22512-070140 KEY, 7X 14 1 1 1
7 1 129150-25020 RETAINER 1 1 1
8 1 129150-25055 SHAFT, IDLE 1 1 1
8-1 1 129150-25052 SHAFT, IDLE 1 1 1 S
(A=*1986.12) (B=*1986.12) (C=*1986.12)
9 1 129150-25100 GEAR ASSY, IDLE 1 1 1
9-1 1 129150-25101 GEAR ASSY, IDLE 1 1 1 S
(A=*1985.06) (B=*1985.06) (C=*1985.06)
11 2 129150-25065 BUSH, IDLE GEAR 1 1 1
11-1 2 129150-25061 BUSH, IDLE GEAR 1 1 1 S
(A=*1985.06) (B=*1985.06) (C=*1985.06)
12 1 26106-080452 BOLT, M8X 45 PLATED 2 2 2

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)
Fig.16. TURBOCHARGER

P/C NEWS No. :YOOF2441-11
PUBLISHED :2004/6

4JH-T

EpwUMIN
MISPRINT

REFER TO Fig. 26

O0CF10-M24401 Fig.16

Remarks
(M)MISPRINT:REFER TO THE NEXT ITEM.

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 129497-18000  TURBINE, RHB52 1 1
1-1 1 129494-18000  TURBINE, RHB52 1 N
(C=*1986.11)
2 2 XNN139810 ROTOR PARTS SET 1 1
2-1 2 XNN131570 ROTOR SET 1 S
(C=*1986.11)
4 3 XN131004 SHELTER 1 1
5 3 XN131005 BUSH, THRUST 1 1
6 3 XN131008 RING, SEAL 1 1
7 3 XB131008 RING, SEAL 1 1
8 3 XN131106 RING, SEAL 1 1
9 3 XN131108 NUT 1 1
10 2 XN136504 WHEEL BR348C 1 1
10-1 2 XNN136604 FAN,BLOWER 1
10-2 2 XNN136606 WHEEL BR348C 1 S
(C=*1986.11)
11 2 XN134070 SET, BLOWER HOUSING 1 1
11-1 2 XNE924350 HOUSING,BLOWER 1 S
(C=*1986.11)
13 3 XN133723 BOLT M5 6 6
13-1 3 XNB134007 BOLT M 5 6 S
(C=*1986.11)
14 3 XN134205 PLATE 3 3
14-1 3 XNN134035 RETAINER 6 S
(C=*1986.11)
15 2 XNN138872 HOUSING, TURBO. 1 1
15-1 2 XNN138980 HOUSING ASSY,TURBO 1 S
(C=*1986.11)
15A 3 XNN137007 BOLT, M8 4
15B 3 XNN137006 RETAINER 1
15C 3  XNN137055 PROTECTOR, HEAT 1
16 2 XNN137007 BOLT, M8 4 4
17 2  XNN137006 RETAINER 1 1
18 2 XNN137055 PROTECTOR, HEAT 1 1
19 2 XNN139724 INSULATOR 1 1 z
(B=*1986.11) (C=*1986.11)
20 2 XNN139812 HOUSING SET 1 1
20-1 2 XNE923300 HOUSING,BEARING 1 S
(C=*1986.11)
22 3 XN133204 CIRCLIP 3 3
23 2 XN133001 PLATE, SEAL 1 1
24 2 XN133504 METAL, FLOATING 2 2
25 2 XN133505 BEARING, THRUST 1 1
26 2 XN977006 SCREW 3 4 4
26-1 2 XNB133206 SCREW 4 S
(C=*1986.11)
27 2 XN977007 WASHER M 3 7 7
28 2 XN133207 SCREW M3 3 3
28-1 2 XNB133208 SCREW(SEAL PLATE 3 S
(C=*1986.11)
29 2 XN193653 GASKET, LIQUID 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401 Fig.16

. (A)=4JH (D)=
Fig.16. TURBOCHARGER e o
(C)=4JH-HT (F)=
No.  Lev. Parts No. Description Qty |
PO T @00
- 30 2 XNN193655 BONDO 1 1
2JH-T 31 2 129499-18020 INSULATOR 1 1
32 1 129792-18090 GASKET 1 1
32-1 1 129472-18090 GASKET 1 1 N
(B=*1988.08) (C=+1988.08)
33 1 128170-13600 STUD, M8X31 3 3
34 1 26703-080002 NUT, M8 4 4
35 1 26713-080002 NUT, M8 4 4 W
(B=*1984.12) (C=*1984.12)
i
PREVIOUS
=TI
MISPRINT
REFER TO Fig. 26
Remarks Yes No Yes No
(M)MISPRINT:REFER TO THE NEXT ITEM. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCF10-M24401 4JH(T,HT)
Fig.17. AIR COOLER

F4TNo. 000Y0DF2441-4
EHEA - 1995.10
REVISED : 0ct., 1995

1A
PREVIOUS

SEISEEE GARE) L
..MARKED PART HAS BEEN CHANEED(ADDED)

OOLER >

@

PREV 10US

O0CF10-M24401 Fig.17

1533
PREVIOUS

Remarks
(1)NEW CODE NUMBERS FOR INTERNAL
PARTS.

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 129474-18100 COOLER ASSY, INTER 1
1D 2 129474-18241 GASKET 4
1E 2 123325-49490 ELBOW 1
1F 2 22217-080000 WASHER, SPRING 8 8
1G 2 23414-130000 GASKET, 13X1.0 1
1H 2 23894-020002 PLUG, G1/4 1
1J 2  26366-080002 NUT, M8 8
1K 2 X3916003482 STUD M6 8
2 1  129474-18110 DUCT, AIR 1
2-1 1 129474-18180 DUCT, AIR 1 S
(C=*1986.10)
2B 2 23871-010000 PLUG, RO1 1 W
(C=*1986.10)
3 1 129474-18120 GASKET 1
3-1 1 129573-18120 GASKET 1 R
(C=*1988.08)
4 1 129474-18130 HOSE, AIR DUCT 1
4-1 1 129595-18130 DUCT, AIR 1 S
(C=*1988.04)
4-2 1 129595-18131 DUCT, AIR 1 S
(C=*1988.10)
5 1 129474-18140 HOSE, RUBBER 1
6 1 129474-18170 BEND 1
7 1  129474-18160 RETAINER 1 Y4
(C=*1985.08)
8 1 129100-77510 GASKET 1
9 1 23000-060000 CLAMP, 60 1
9-1 1 23000-060000 CLAMP, 60 3 K
(C=*1988.04)
10 1 23000-070000 CLAMP, 70 3
11 1 26106-080202 BOLT, M8X 20 PLATED 6
12 1 26106-080402 BOLT, M8X 40 PLATED 2
13 1 26106-080202 BOLT, M8X 20 PLATED 2 z
(C=*1985.05)
14 1 26106-080502 BOLT, M8X 50 PLATED 1
15 1 26106-080952 BOLT, M8X 95 PLATED 2
15-1 1 129595-18160 BOLT 2 N
(C=*1988.05)
16 1  26226-080502 STUD, M8X 50 2
17 1 26366-080002 NUT, M8 2
18 1 129474-49020 BEND 1
19 1 120130-49350 COCK, 1/4 1
20 1 124460-77680 RETAINER 1
21 1 23061-070300 PIPE, 7X 300 1
22 1  129400-77500 HEATER 1
22-1 1  129100-77500 HEATER, AIR 12V 1 S
(C=*1985.08)
23 1 129150-77510 GASKET 1
23-1 1 129470-77590 GASKET 1 R
(C=*1988.08)
24 1 129595 18140 JOINT, RUBBER 1 W
N:Old = New, Q:Oldt— = New, R:Old ::S New, S:0ld *— New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401  Fig.17

Fig.17. AIR COOLER e o
(C)=43H-HT (F)=
T No.  Lev. Parts No. Description Qty |
‘- - — A B C D E F
RNISED: aet,1bas Fig. 17 ;\f"; gEO{_E-; (C=*1988.04) a-G-6-0-0-0
24-1 1 129595-18141 JOINT, RUBBER 1 S
(C=+1988.10)
25 1 129595-18150 JOINT, RUBBER L=125 1 W
(C=*1988.04)
25-1 1 129595-18151 JOINT, RUBBER 1 S
(C=+1988.10)
26 1 22137-080000 WASHER, 8 2 W
(C=*1988.04)
27 1 26106-080802 BOLT, M8X 80 PLATED 2 W

(C=+1988.04)

BKT—=Z
C.F.W.COOLER |

7@3/

1B%
PREV10US

1A
PREVIOUS

SIS EEE GARE) L-EATY,
.".MARKED PART HAS BEEN CHANGED (ADDED).

Remarks
(1)NEW CODE NUMBERS FOR INTERNAL
PARTS. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)

Fig.18. CRANKSHAFT

0CF10-M24401 Fig.18

P/C NEWS No. :
PUBL [ SHED

YOOF2441-13

12007712

(A)=43H (D)=
(B)=4JH-T (E)=
(C)=43H-HT (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 129490-21000 CRANKSHAFT ASSY 1 1 1
3 2 129150-21200 GEAR, CRANKSHAFT 1 1 1
4 2 129400-28120 GEAR, BALANCER 1 1 1
5 2 22512-070140 KEY, 7X 14 1 1 1
6 2 121850-21290 PIN 1 1 1
8 1 129490-21650 V-PULLEY, D82.5 1 1 1
9 1 129795-21660 WASHER 1 1 1
9-1 1 129795-21661 WASHER 1 1 1 N
(A=*1985.03) (B=*1985.03) (C=*1985.03)
10 1 121850-21680 BOLT 1 1 1
11 1 22512-070160 KEY, 7X 16 1 1 1
12 1 177040-03130 SLEEVE 1 1 1
13 1  24321-000300 O-RING, 1AG30.0 1 1 1
14 1 129490-21590 FLYWHEEL ASSY 1 1 1
14-1A 1 129490-21591 FLYWHEEL ASSY 1 N
(A=*1985.02)
14-1B 1 129590-21590 FLYWHEEL ASSY 1 1 S
(B=*1988.01) (C=+1988.01)
16 2 124550-21600 GEAR, RING 1 1 1
17 1 22312-080160 PIN, PARALLEL M8X16 1 1 1
18 1  129150-21500 BOLT 6 6 6
18-1 1 121111-21501 BOLT, FLYWHEEL 6 6 6 S
(A=*1985.02) (B=*1988.01) (C=+1988.01)
19 1 177040-03120 DISK, DAMPER 1 1 1
19-1 1 177040-03121 DISK, DAMPER 1 1 1 N
(A=*1990.12) (B=+1990.12) (C=*1990.12)
20 1 26106-080162 BOLT, M8X 16 PLATED 6 6 6

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401  Fig.19

Fig.19. PISTON & CONNECTING ROD e o
(C)=4JH-HT F=
No.  Lev. Parts No. Description Qty |
S99495-32101 1 1 12949522000  PISTON ASSY (2) 66066 1
FUSEEN o A f D29435-72101 -
Fie. 19 SSon % RS 2do B 11 1 12049522001  PISTONASSY s s
D29150-23100 (A=*1985.06)
1-2 1 129495-22002 PISTON ASSY 4 N
(A=*2002.04)
2 1 129497-22000 PISTON ASSY 4
2-1 1 129497-22001 PISTON ASSY 4 S
(B=*1985.06)
3 1 129499-22020 PISTON ASSY 4
3-1 1 129499-22040 PISTON ASSY 4 S
(C=*1985.03)
7 2 729470-22500 RING SET, PISTON 4 4 4
7-1 2 729550-22501 RING SET, PISTON 4 4 4
7-2 2 729470-22500 RING SET, PISTON 4 4 4 N
(A=*1998.05) (B=E/#01618) (C=E/#01798)
7-3 2 129590-22510 RING SET, PISTON 4 4 4 N
12 (A=E/#02684) (B=E/#01620) (C=*1998.10)
7-4 2 129495-22510 RING SET, PISTON 4 N
(A=*2002.04)
11 1 129150-22300 PIN, PISTON D26 L66 4 4 4
12 1 121100-22400 CIRCLIP 8 8 8
13 1 729150-23701 ROD ASSY, CONNECTING 4 4 4
13-1 1 729402-23100 ROD ASSY, CONNECTING 4 4 4 N
(A=*1990.06) (B=*1990.06) (C=*1990.06)
16 2 121550-23200 BOLT, CONNECTING ROD 8 8 8
17 2 729150-23600 BEARING, CRANK PIN 4 4 4
17-1 2 129150-23600 BEARING, CRANK PIN 4 4 4 N
(A=EXXX) (B=EXXX) (C=EXXX)
19 1 129150-23610 BEARING, 0.25 US 4 4 4
21 1 129100-23910 BEARING, PISTON PIN 4 4 4

Remarks
(1)ENBOSSED MARK :

(2)ENBOSSED MARK :
(3)ENBOSSED MARK :
(4)ENBOSSED MARK :
(5)ENBOSSED MARK :

MAM~NOO

(6)ENBOSSED MARK :
(7)UNDER SIZED(U.S.=0.25)PART.
(8)REPAIR PART.

(M)MISPRINT:REFER TO THE NEXT ITEM.

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401  Fig.20

; A)=4JH D)=
Fig.20. BARANCER e o
(C)=4IH-HT (F)=
No.  Lev. Parts No. Description Qty |
A B () DO () (A
1 1 129490-28010 CASE ASSY, BALANCER 1 1 1
"S5 Y SPEC. CODE 3 2 129400-28240 BUSH 4 4 4
Fig. 20 BALANCER D29490-28100 4 1 129490-28030 COVER 1 1 1
5 1 129490-28040 COVER 1 1 1
6 1 729490-28510 SHAFT ASSY, BALANCER 1 1 1
11 1 729490-28520 SHAFT ASSY, BALANCER 1 1 1
16 1 129400-28150 GEAR, BALANCER 1 1 1
17 1 121850-21290 PIN 1 1 1
18 1 129795-01960 PIPE, KNOCK 2 2 2
19 1 127410-28390 NUT, NOZZLE 1 1 1
19-1 1 128170-14150 NUT 1 1 1 R
(A=*1985.11) (B=*1985.11) (C=*1985.11)
20 1 123385-82200 PLUG, 1/16 1 1 1
20-1 1  23871-005000 PLUG, R005 1 1 1 S
(A=*1990.01) (B=*1990.01) (C=*1990.01)
21 1 22217-080000 WASHER, SPRING 8 3 3 3
22 1 24311-000140 O-RING, 1AP14.0 1 1 1
23 1 26106-080122 BOLT, M8X 12 PLATED 3 3 3
24 1 26106-080162 BOLT, M8X 16 PLATED 4 4 4
25 1 26106-080602 BOLT, M8X 60 PLATED 4 4 4
26 1 26106-080802 BOLT, M8X 80 PLATED 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401  Fig.21

Fig.21. LUB.OIL COOLER BT -

(C)=4JH-HT GE

No. Lev. Parts No. Description Qty |

®wW B € O E @

1 1 129474-33500  RETAINER 1 1 1
. 2 LOS—7 SPEC. CODE 2 1 26106-080142  BOLT, M8X 14 PLATED 1 1 1
Fig. LUB. Ol COOLER D29494-33100 3 1  26106-080162  BOLT, M8X 16 PLATED 2 2 2
4 1 26106-080252  BOLT, M8X 25 PLATED 1 01 1
5 1 129490-33000 COOLER ASSY, OIL 1 1 1
6 2 129474-33010 BODY, OIL COOLER 1 1 1
7 2 129474-33050 COVER ASSY 1 1 1
(A=*1986.11) (B=*1986.11) (C=*1986.11)
7B 3 120322-33050 GASKET 1 1 1
(A=*1986.11) (B=*1986.11) (C=*1986.11)
8 2 129490-33030  COVER 1 1 1
9 2 129474-33040  CORE ASSY, COOLER 1 1 1
10 2 12332549421  JOINT, PIPE 3 3 3
11 2 24321-000750  O-RING, 1AG75.0 2 2 2
12 2 26106-080252  BOLT, M8X 25 PLATED 4 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)

Fig.22. LUB. OIL SUCTION PIPE

Fig42

LUB. OIL SYSTEM

SPEC. CODE
D29470-32100
D29490-35100
D29470-35200
D29595-35200
D20130-37100

RN ARE LS
CiL. SUCTION/DRAIN PUMP

O0CF10-M24401 Fig.22

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 129150-35040  GASKET 1 1 1
1-1 1 129470-35040  GASKET 1 1 1 R
(A=*1988.08) (B=*1988.08) (C=*1988.08)
2 1 129490-35090 PIPE ASSY, OIL INLET 1 1 1
6 1 22217-080000 WASHER, SPRING 8 1 1 1
7 1 26106-080142 BOLT, M8X 14 PLATED 1 1 1
8 1 26106-080352 BOLT, M8X 35 PLATED 2 2 2
9 1 129553-32000 PUMP ASSY, OIL 1 1 1
9-1 1  129470-32000 PUMP ASSY, OIL 1 1 1 N
(A=*1985.11) (B=*1985.11) (C=*1985.11)
10 1 129150-32020  GASKET, PUMP 1 1 1
11 1  26450-060252 BOLT, M6X 25 4 4 4
12 1 129470-35100 BRACKET ASSY, FILTER 1 1 1
12-1 1 129470-35101 BRACKET ASSY, FILTER 1 1 1 N
(A=*1990.12) (B=*1990.12) (C=*1990.12)
13 2 129470-35130 BRACKET ASSY 1 1 1
15 3 23871-020000 PLUG, R0O2 1 1 1
16 2 129100-35140  STUD 1 1 1
17 2 121850-35200  SHIM SET 1 1 1
18 2 124223-35510 RETAINER, SPRING 1 1 1
19 2 121850-35520  SPRING 1 1 1
20 2 121850-35531  VALVE, CONTROL 1 1 1
21 2 23414-180000  GASKET, 18X1.0 1 1 1
22 1  129470-35120  GASKET 1 1 1
22-1 1  129470-35121 GASKET 1 1 1 R
(A=*1988.08) (B=*1988.08) (C=*1988.08)
23 1  129150-35150 FILTER 90X80L 1 1 1
24 1 26106-080202 BOLT, M8X 20 PLATED 1 1 1
25 1 26106-080552 BOLT, M8X 55 PLATED 2 2 2
26 1 129590-59200 RETAINER, PIPE 1 W
(C=*1987.04)
27 1 43720-001220 PIPE 1 1 1
28 1 124413-39100 PUMP ASSY, WASTE 1 1 1

Remarks
(1) MAKER'S CODE:GC-13-AAE-O

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCF10-M24401 4JH(T,HT)
Fig.23. LUB. OIL PIPE

Fig. 23

&
35 | Fe sl

32 34

-

LUB. OIL LINE

16

SPEC. CODE
D29495-39100
D29497-39110

LUB QIL SUMP
REFER TO FIG.4

REFER TO FIG.28

O0CF10-M24401 Fig.23

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 129472-39020 BOLT, M20XM10 1 1
2 1 124160-39140 BOLT, PIPE JOINT M10 1 1 1
3 1 121252-39150 BOLT, JOINT M10X1.5 1 1
4 1 129474-39200 PIPE ASSY, OIL 1 1 1
4-1 1 129474-39201 PIPE ASSY, OIL 1 1 1 S
(A=*1990.12) (B=*1990.12) (C=*1990.12)
6 2 23341-150000  JOINT, PIPE 15-20 2 2 2
7 1 129474-39300 PIPE ASSY, OIL 1
7-1 1  129495-39320 PIPE ASSY, OIL 1 N
(C=*1985.05)
9 2 23341-150000  JOINT, PIPE 15-20 2 z
(C=*1985.05)
10 1  129495-39300 PIPE ASSY, OIL 1 1
10-1 1  129495-39320 PIPE ASSY, OIL 1 1 N
(A=*1985.05) (B=*1985.05)
12 2 23341-150000  JOINT, PIPE 15-20 2 2 z
(A=*1985.05) (B=*1985.05)
13 1 129474-39450 PIPE ASSY, OIL 1 1
13-1 1  129590-39450 PIPE, OIL 1 1 N
(B=*1986.07) (C=*1986.07)
15 2 129553-39190  JOINT 2 2 z
(B=*1986.07) (C=*1986.07)
16 1 129550-39450 PIPE ASSY, OIL 1 1
16-1 1 129470-39451 PIPE ASSY, OIL 1 1 1 S
(A=*1987.01) (B=*1987.01) (C=*1987.01)
18 2 129150-39150  JOINT 1 1 1
18-1 2 120220-59150  JOINT 1 1 1 S
(A=*1987.01) (B=*1987.01) (C=*1987.01)
19 2 129150-39180  JOINT 1 1 1
19-1 2 135210-39140  JOINT, PIPE 1 1 1 S
(A=*1987.01) (B=*1987.01) (C=*1987.01)
20 1 129472-39600 PIPE, OIL 1 1
21 1 129792-39610 JOINT, RUBBER 1 1
22 1 129472-39620 ELBOW, PT3/8 1 1
23 1  124550-59820 BOLT, PIPE JOINT M8 1 1 1
24 1 23000-025000 CLAMP, 25 2 2
25 1 43400-500410 SEAL WASHER 8S 2 2 2
26 1 23414-100000 GASKET, 10X1.0 6 6 6
27 1  23414-200000  GASKET, 20X1.0 8 8 8
28 1  23857-150000 BOLT, JOINT 15 4 3 3
29 1  24314-000180  O-RING, 4CP18.0 1 1
30 1 26106-060162 BOLT, M6X 16 PLATED 2 2
31 1  124413-39710 BOLT, PIPE JOINT M10 1 1
32 1 129490-39350 RETAINER 1
32-1 1 129495-39630 RETAINER 1 1 1 N
(A=*1985.05) (B=*1985.05) (C=*1985.05)
33 1  129495-39350  STAY 1 1 1 W
(A=*1985.05) (B=*1985.05) (C=*1985.05)
34 1 26106-060202 BOLT, M6X 20 PLATED 1 1 W
(A=*1985.05) (B=*1985.05) (C=*1985.05)
35 1  26756-060002 NUT, LOCK M6 1 1 W

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)

OCF10-M24401 Fig.23
. (A)=4JH (D)=
Fig.23. LUB. OIL PIPE e o
(C)=4JH-HT (F)=
No.  Lev. Parts No. Description Qty I R
A (B (©) () () (F)
PEC. CODE (A=*1985.05) (B=*1985.05) (C=+1985.05)
. 23 Lo/ A 7 D28493-39100
Fig. LUB. OIL LINE 2949739110

&
35 | Fe sl

32 34

-

16 REFER TO FIG.28

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)
Fig.24. COOLING SEA WATER PUMP

O0CF10-M24401 Fig.24

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1  129470-42500 PUMP ASSY, WATER 1 1 1
1-1 1 129573-42500 PUMP ASSY, WATER 1 1 1 R
(A=*1989.09) (B=*1989.09) (C=*1989.09)
1-2 1 129573-42501 PUMP ASSY, WATER 1 1 1 N
(A=*2000.09) (B=*2000.09) (C=*2000.09)
3 2 129470-42520 COVER 1 1 1
4 2 129470-42530 IMPELLER 1 1 1
4-1 2 129470-42531 IMPELLER 1 1 1 N
(A=*2000.09) (B=*2000.09) (C=*2000.09)
5 2 129470-42540 PLATE 1 1 1
5-1 2 129573-42540 PLATE 1 1 1 S
(A=*1989.09) (B=*1989.09) (C=*1989.09)
6 2 24341-000600 O-RING, 1AS60.0 1 1 1
7 2 129795-42670  SEAL 1 1 1
8 3 145410-46190  CIRCLIP 1 1 1
9 2 22252-000420 RING, 42 1 1 1
10 2 26203-060102 BOLT, M6X 10 PLATED 4 4 4
11 2 24101-062024 BEARING, BALL 6202 1 1 1
12 2 24421-203508 SEAL, OIL TC203508 1 1 1
13 2 24311-000150 O-RING, 1AP15.0 1 1 1
14 2 129491-42560 SHAFT ASSY 1 1 1 W
(A=*1997.09) (B=E/#01593) (C=E/#01772)
18 1 129470-42800 RETAINER 1 1 1 z
(A=*1988.02) (B=*1988.02) (C=*1988.02)
19 1 26106-080162 BOLT, M8X 16 PLATED 3 3 3
20 1 26106-080202 BOLT, M8X 20 PLATED 4 4 4 z
(A=*1988.02) (B=*1988.02) (C=*1988.02)
21 1 26366-080002 NUT, M8 1 1 1
22 1 129150-01880  GASKET 2 2 2
22-1 1 129150-01880  GASKET 1 1 1 K
(A=*1988.02) (B=*1988.02) (C=*1988.02)
22-2 1 129470-01880 GASKET, GEAR CASE 1 1 1 R
(A=*1988.10) (B=*1988.10) (C=*1988.10)
22-3 1 129150-01881 GASKET 1 1 1 R
(A=*1991.03) (B=*1991.03) (C=*1991.03)

Yes Yes

Yes' Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)
Fig.25. COOLING FRESH WATER PUMP

3TN0 000Y00F2445-1

EHER 1994, 7

REVISED : July , 1944

Fig.

CFWZ X7 L
COOLING FRESH WATER SYSTEM

25

REFER TO FIG.26

b2
SS=="T  REFER TO FIG.42
o0

REFER TO FIG.43 ]

3

- EIAS EEE GER) LR e
- MARKED PART BAS BEZH CHANGED(ADDED).

0CF10-M24401 Fig.25

(A)=43H D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No.  Lev. Parts No. Description Qty |
A _(B) () DB) () (F)
SPEC, CODE 1 1 129470-42000 PUMP ASSY, WATER 1 1 1
D aa0s 1-1 1 129470-42001  PUMP ASSY, WATER 1 1 1 N
D29470-49300 (A=*1991.01) (B=*1991.01) (C=*1991.01)
1A 2 129150-42051  GASKET, WATER PUMP 1 1 1
2 2 129150-42320 O-RING 1 1 1
3 1 129150-42020  GASKET, WATER PUMP 1 1 1
4 1 129550-42350 V-PULLEY, D=120 1 1 1
5 1 25132-004500 V-BELT, A45 1 1 1
6 1 26106-060102 BOLT, M6X 10 PLATED 4 4 4
7 1 26106-080552 BOLT, M8X 55 PLATED 2 2 2
8 1 26106-080552 BOLT, M8X 55 PLATED 1 1 1
9 1 26106-080652 BOLT, M8X 65 PLATED 1 1 1
10 1 22217-080000 WASHER, SPRING 8 1 1 1
11 1  129156-44760 WASHER 1 1 1 w
(A=*1984.08) (B=*1984.08) (C=*1984.08)
12 1 129470-49260 JOINT, RUBBER 1 1 1
13 1 129470-49200  JOINT, RUBBER 1 1 1
14 1  129470-49220 RETAINER 1 1 1
15 1 129470-49240  JOINT, RUBBER 28 1 1 1
16 1 129470-49250  PIPE, WATER 1 1 1
17 1  23000-041000 CLAMP, 41 6 6 6
18 1 128695-44090 COCK 1 1 1
19 1 129470-49540 COVER, THERMOSTAT 1 1 1
20 1 129795-49550 GASKET 1 1 1
20-1 1 129470-49550 GASKET 1 1 1 R
(A=*1988.08) (B=+1988.08) (C=*1988.08)
21 1 129470-49801 THERMOSTAT, 76.5 1 1 1
22 1 129150-49810 GASKET, THERMOSTAT 1 1 1
22-1 1 129470-49810 GASKET, THERMOSTAT 1 1 1 R
(A=*1988.08) (B=+1988.08) (C=*1988.08)
23 1 26106-080252  BOLT, M8X 25 PLATED 1 1 1
24 1 26106-080352  BOLT, M8X 35 PLATED 1 1 1
13
17

8

Remarks

(1)THE INTERNAL PARTS IN REFERENCES,
NOS. 1A AND 2,CAN BE SUPPLIED
SEPARATELY,HOWEVER,THE PARTS IN
REFERENCES,NOS.1 AND 1-1,CANNOT BE
SUPPLIED INDIVIDUALLY,PLEASE BE
SURE TO REPLACE THESE PARTS AS A
COMPLETE ASSEMBLY.

Yes

N:Old 555 New, Q:0ld

Yes

25 New, ROld <=5 New, S:0ld

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCF10-M24401 4JH(T,HT)
Fig.26. COOLING FRESH WATER COOLER

1inc.2~21A

O0CF10-M24401 Fig.26

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 729495-44500 COOLER ASSY, WATER 1 1 1
2 2 129495-44000 COOLER ASSY, WATER 1 1 1
4 3 120130-49350 COCK, 1/4 1 1 1
5 3 124160-49480  JOINT, PIPE 2 2 2
6 3 27241-280000 PLUG, 28 7 7 7
7 3 27241-400000 PLUG, 40 1 1 1
8 2 129470-44110 CORE ASSY, COOLER 1 1 1
9 2 129470-44440 COVER, A 1 1 1
10 2 129470-44450 COVER, B 1 1 1
11 2 120445-44600 FILLER ASSY 1 1 1
12 3 123682-44210 CAP, RADIATOR 1 1 1
13 3 123682-44220  CHAIN 1 1 1
14 3 120445-44620 LABEL, CAUTION 1 1 1
15 2 120445-44640  GASKET 1 1 1
16 2 26106-080142 BOLT, M8X 14 PLATED 4 4 4
17 2 24321-000750  O-RING, 1AG75.0 2 2 2
18 2 26213-080182 STUD, M8X 18 4 4 4
18-1 2 128170-13600  STUD, M8X31 4 4 4 R
(A=EXXXXX) (B=EXXXXX) (C=EXXXXX)
19 2  26106-080252 BOLT, M8X 25 PLATED 4 4 4
20 2 23893-030002 PLUG, G3/8 1 1 1
21 2 23414-170000  GASKET, 17X1.0 1 1 1
21A 2 120322-33050  GASKET 1 1 1 W
(A=EXXXXX) (B=EXXXXX) (C=EXXXXX)
22 1 26366-080002 NUT, M8 2 2 2
23 1 129550-13110 GASKET 1 1 1
24 1  124460-77680 RETAINER 1 1 1
25 1 23061-070300 PIPE, 7X 300 1 1 1
26 1 26106-081002 BOLT, M8X100 PLATED 6 6 6
27 1 120445-44530  TANK, SUB 1 1 1
28 1  120445-44540 SUPPORT 1 1 1
29 1 124790-44560 PIPE, WATER L=1000 1 1 1
30 1 23010-013000 CLAMP 13 2 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401  Fig.27

; A)=4JH D)=
Fig.27. KINGSTON COCK et o
(C)=4JH-HT (F)=
No.  Lev. Parts No. Description Qty |
SPEC. CODE D29492-49100 LB © B B 6
. - 1 1 12337203150  SPACER 1 1
2 CW/ AL 7 (HA XA) 8%323323}33 853133‘33'433 2 1 128695-44090 COCK 11
Fig. COOLING SEA WATER LINE D29492-49400 3 1 12047449010 PIPE, WATER L )
4 1 129495-49010  PIPE, WATER 11
A 14 5 1 129474-49030  PIPE, WATER 1 1 1
e ﬁ 6 1 129470-49040  PIPE, WATER 1 2 1
19_ 7 1 129490-49050  PIPE, WATER 1 1
P D 8 1 129494-49050  PIPE, WATER 1
n 9 1 129490-49060  PIPE, WATER 11
10 1 129494-49060  PIPE 1
11 1 129490-49070  JOINT 1 1 1
19 12 1 129474-49110  JOINT, RUBBER 11 1
20— 13 1 124460-77680  RETAINER 1 1
14 1 23000-035000 CLAMP, 35 1 12 12
. _j{\l 15 1 23061-070300  PIPE, 7X 300 11
OVERBDARD 16 1 23297-250081  CLAMP, A27X12 1 1
REFER TO FIG.26 17 1 26106-080162  BOLT, M8X 16 PLATED 101
18 1 26106-080202  BOLT, M8X 20 PLATED 11
- 19 1 23000-035000 CLAMP, 35 5 4 4
g 20 1 23072-102000 HOSE, 10X2000 1 1 1
’ 21 1 43662-025030  COCK ASSY, SEA WATER 11 1
22 1  43530-500570  JOINT 1 1 1

AJH-UT

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401 Fig.28

Fig.28. FUEL INJECTION PUMP EQ;‘G:_T gz
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' |
PEC. CoDE A B () DO () (A
.28 iy B L eI mmee C
Fig. FUEL INJECTION PUMP D29158-52100 '
4 2 129470-51040  CAMSHAFT 11
32 44 5 2 122710-51050  BEARING, HR30203J 2 2
Fandgl 441 63573328 g /g i {‘9’ 44-1 6 2 129470-51060 RETAINER, BEARING 11
B S A kﬁ P i @\431%1 7 2 129470-51080  SEAL, AFO741F0 11
“34;] N ‘g"g? 13 8 2 12271051090  KEY 1 1
/0@ 11— g g_‘ 5 9 2 12947051101  PLUNGER ASSY 4 4
62 35\ . 5_% 1 &—14 12 2 12915551140  PIN 4 4
62-135-134 - Mg e s 13 2 174307-51170  RETAINER, SPRING A 4 4
e 9 P 14 2 12915551180  RETAINER, SPRING 4 4
&4 o P % 15 2 12495051190  SPRING, PLUNGER 4 4
r T “fﬁ@ 16 2 12915551200 TAPPET ASSY 4 4
?\ 22 2 12915551270  STOPPER, TAPPET 4 4
414047 39 37 N 23 2 12915551280  O-RING, S6 5 5
231 2 129155-51280  O-RING, S6 4 4 K
(A=*1985.01) (B=*1985.01)
24 2 128696-51300  VALVE ASSY, DELIVERY 4 4
241 2 128170-51300  VALVE ASSY, DELIVERY 4 4 S
(A=*1985.01) (B=*1985.01)
27 2 12915551320  SPRING, DELIVERY 4 4
28 2 12915551340  RETAINER 4 4
29 2 12455051350  GASKET, DELIVERY 4 4
30 2 124550-51370  O-RING 4 4
31 2 12915551370  STOPPER, VALVE 4 4
7883828554 73 7478 = N 32 2 12915551380 STOPPER 4 4
S 7 321 2 129155-51380 STOPPER 2 2 K
gg\ I gy @r@@ 60 (A=*1985.01) (B=*1985.01)
81 g Mm% 2| 55 36 7 r\\jdgga 33 2 12915551390 STOPPER 4 4
79—k i S 331 2 129155-51390 STOPPER 2 2 K
6 5966 (A=*1985.01) (B=*1985.01)
34 2 12955551400 DEFLECTOR 101
35 2 12955551410 BOLT 2 2
351 2 129155-51410 BOLT 11 K
(A=*1985.01) (B=*1985.01)
35A 2 12915551420  PLUG, M16 11 W
(A=*1985.01) (B=*1985.01)
36 2 12955551450  SHIM SET 1 1
361 2 129155-51450  SHIM SET, ADJUSTING 11 S
1] (A=*1985.01) (B=*1985.01)
2 37 2 129555-51500 RACK, CONTROL 1 1
38 2 12915551510  PINION, CONTROL 11 z
(A=*1985.01) (B=*1985.01)
39 2 12915551520  BUSH, RACK 1 1
39-1 2 129155-51521  BUSH, RACK 11 N
(A=*1985.01) (B=*1985.01)
40 2 12915551530  SPACER 101
s 41 2 12915551540  CIRCLIP 11
42 2 12915551550  PINION, CONTROL 3 3
f&%%ﬁ%%ﬁgﬁﬁ}ﬁ&gjéf 42-1 2 129155-51550  PINION, CONTROL 4 4 K
INJECTION PUMP ASSY (REF NO.1, & (A=*1985.01) (B=*1985.01)
NO.2) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)

Fig.28. FUEL INJECTION PUMP

Fig. 2 8

SPEC. CODE
FO7 > ¥ > 7 (4JH,-T) Daodbe-21100
FUEL INJECTION PUMP D29158-52100

O0CF10-M24401 Fig.28

*a29H5
PREVIOUS

/%\
1T

414047 39

38— - <
] 43_}{\\'@ kn " o--30 o]

;}\\

32 44
2441
44- 63573328§/‘§ 8 i

13
42-1-10 7—31 E5
13— g—27 14
15— [ 2

4—~® |

78838285 84
>N

757476 77 \@
By
o ds ?@@:
%o

6 5966

Remarks

(1) GOVERNOR ASSY(FIG 35) IS
INCORPORATED IN THIS FUEL
INJECTION PUMP ASSY (REF NO.1, &
NO.2)

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
43 2 122117-51560  SCREW 3 3
43-1 2 122117-51560  SCREW 4 4 K
(A=*1985.01) (B=*1985.01)
44 2 174307-51560 PINION 3 3
44-1 2 174307-51560 PINION K
(A=*1985.01) (B=*1985.01)
45 2 129155-51570 PLUG, M12 1 1
46 2 129155-51580  O-RING 1 1
47 2 129155-51590  SPRING, RACK 1 1
47-1 2 129155-51591 SPRING, RACK 1 1 N
(A=*1985.01) (B=*1985.01)
48 2 129155-51600  SHIM SET, ADJUSTING
48-1 2 129155-51600  SHIM SET, ADJUSTING K
(A=*1985.01) (B=*1985.01)
49 2 129555-51700 COVER 1 1
50 2 129555-51710  GASKET 1 1
51 2 129555-51750 COVER 1 1
52 2 129555-51760  GASKET 1 1
53 2 129155-51790  STOOPER, RACK 1 1
54 2 129156-51910 LABEL, CAUTION 1 1
55 2 121850-51960  O-RING 1 1
56 2 121850-54780 NUT, CAP 1 1
56-1 2 121850-61380 NUT 1 1 N
(A=*1985.01) (B=*1985.01)
57 2 22217-050000 WASHER, SPRING 5 8 8
57-1 2 22217-050000 WASHER, SPRING 5 6 6 K
(A=*1985.01) (B=*1985.01)
58 2 22217-060000 WASHER, SPRING 6 2 2
59 2 22287-060000 WASHER 6 4 4
60 2 22287-120000  WASHER, 12 1 1
61 2 22351-050010 PIN, SPRING 5.0X10 2 2
62 2 24341-000160 O-RING, 1AS16.0 2 2
62-1 2  24341-000160 O-RING, 1AS16.0 1 1 K
(A=*1985.01) (B=*1985.01)
63 2 26116-050309 BOLT M 5X 30 PLATED 2 2
64 2 26216-060142 STUD, M6X 14 2 2
64-1 2 129155-51020 STUD 2 2 R
(A=*1987.11) (B=*1987.11)
65 2 26557-050102 SCREW, M5X10 6 6
66 2 26557-060162 SCREW M 6X 16 4 4
67 2 26716-060002 NUT, M6 2 2
68 2 43400-500490  SEAL WASHER 16S 1 1 W
(A=*1985.01) (B=*1985.01)
69 2 129155-52050  GASKET 1 1
70 2 129158-52100 PUMP ASSY, FUEL FEED 1 1
72 3  129158-52020 DIAPHRAGM 1
74 3 129158-52060 COVER 1 1
75 3 129158-52070  GASKET 1 1
76 3 129158-52080 SCREW 6 6
77 3 129158-52090 CAP 2 2
78 3 129158-52160  SPRING 1 1

Yes

N:Old 555 New, Q:0ld
++ CONTINUE ++

No
<No_
Yes'

Yes

New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)

Fig.28. FUEL INJECTION PUMP

Fig. 2 8

FO7 >Ry 7 (4JH,-T)
FUEL INJECTION PUMP

SPEC. CODE
D29573-25200
D29495-51100
D29158-52100

O0CF10-M24401 Fig.28

414047 39

;}\\

32 44
Racddl s easmeg & . &4
38-@ }% i 43-1 442
43-1 " o--30 o221
/0 42-1 —31 5—15
@ 13— 8—27
LETN B al e —5
62-135-134 24 2 "
14—& e ) S
f’ T S P

78838285 84
>N

757476

Remarks
(1) GOVERNOR ASSY(FIG 35) IS
INCORPORATED IN THIS FUEL

INJECTION PUMP ASSY (REF NO.1, &

NO.2)

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
79 3 129158-52250 TAPPET 1 1
80 3 129158-52260 SPRING 1 1
81 3 129158-52270 PIN 1 1
82 3 129158-52350 LEVER 1 1
83 3 129158-52360 SPRING, RETURN 1 1
84 3 129158-52370 PIN 1 1
85 3  129158-52380 O-RING 1 1
86 1  129573-25900 GEAR, PUMP 1
87 1 22217-120000 WASHER, SPRING 12 1
88 1 26716-120002 NUT, M12 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCF10-M24401 4JH(T,HT)
Fig.29. FUEL INJECTION PUMP

SPEC. CODE

_ FO7 > v #ly 7 (4JH-HT)  DI973-25200
Fig. 29 F027 NopcTioN FUMP Basiaa- 2100

O0CF10-M24401 Fig.29

6357 3328 & -
L/% 32

=
43-a, =
AAﬁ ) O—30
B—a

£T5%

62-135-1

T i? 16
41 40 47 39‘N

51 52 ~

7681808382 737274

YE)

a2 Hy

PREVIOUS
62

35

Remarks

(1) GOVERNOR ASSY(FIG.36) IS
INCORPORATED IN THIS FUEL
INJECTION PUMP ASSY(REF,NO.1)
(2) GOVERNOR ASSY(FIG.37) IS
INJECTION PUMP ASSY(REF,NO.1-1)

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 729499-51350 PUMP ASSY, INJECTION 1
1-1 1 729499-51390 PUMP ASSY, INJECTION 1 S
(C=*1987.07)
3 2 26557-060162 SCREW M 6X 16 9
3-1 2 26022-060162 SCREW, M6X16 4 K
(C=EXXX)
4 2 129470-51040  CAMSHAFT 1
5 2 122710-51050 BEARING, HR30203J 2
6 2 129470-51060 RETAINER, BEARING 1
7 2 129470-51080  SEAL, AF0741F0 1
8 2 122710-51090 KEY 1
9 2 129470-51101 PLUNGER ASSY 4
12 2 129155-51140 PIN 4
13 2 174307-51170 RETAINER, SPRING A 4
14 2 129155-51180 RETAINER, SPRING 4
15 2 124950-51190  SPRING, PLUNGER 4
16 2 129155-51200 TAPPET ASSY 4
22 2 129155-51270  STOPPER, TAPPET 4
23 2 129155-51280  O-RING, S6 5
23-1 2 129155-51280 O-RING, S6 4 K
(C=*1985.03)
24 2 129499-51300  VALVE ASSY, DELIVERY 4
24-1 2 129499-51301  VALVE ASSY, DELIVERY 4 S
(C=*1985.03)
27 2 129155-51320  SPRING, DELIVERY 4
28 2 129155-51340 RETAINER 4
29 2 124550-51350  GASKET, DELIVERY 4
30 2 124550-51370  O-RING 4
31 2 129155-51370  STOPPER, VALVE 4
32 2 129155-51380  STOPPER 4
32-1 2 129155-51380 STOPPER 2 K
(C=*1985.03)
33 2 129155-51390  STOPPER 4
33-1 2 129155-51390 STOPPER 2 K
(C=*1985.03)
34 2 129555-51400 DEFLECTOR 1
35 2 129555-51410 BOLT 2
35-1 2 129155-51410 BOLT 1 K
(C=*1985.03)
35A 2 129155-51420 PLUG, M16 1 W
(C=*1985.03)
36 2 129555-51450  SHIM SET 1
36-1 2 129155-51450  SHIM SET, ADJUSTING 1 S
(C=*1985.03)
37 2 129555-51500 RACK, CONTROL 1
38 2 26716-060002 NUT, M6 2
39 2 129155-51520 BUSH, RACK 1
39-1 2 129155-51521 BUSH, RACK 1 N
(C=*1985.03)
40 2 129155-51530 SPACER 1
41 2 129155-51540  CIRCLIP 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCF10-M24401 4JH(T,HT)
Fig.29. FUEL INJECTION PUMP

( ) sng%gg;@u;:
FO7 > o7 (4JH-HT D29573-
Fig. 29 F027 NopcTioN FUMP Basiaa- 2100

O0CF10-M24401 Fig.29

63573328 | ,E}, /%»32 & b —44

=
43-a, =
AAﬁ ) O—30
B—a

£T5%

62-135-1

T i? 16
41 40 47 39‘N

51 52 ~

a2 Hy

PREVIOUS
62

35

&

7681808382 737274

Remarks

(1) GOVERNOR ASSY(FIG.36) IS
INCORPORATED IN THIS FUEL
INJECTION PUMP ASSY(REF,NO.1)
(2) GOVERNOR ASSY(FIG.37) IS
INJECTION PUMP ASSY(REF,NO.1-1)

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
42 2 129155-51550 PINION, CONTROL 4
43 2 122117-51560  SCREW 4
44 2 174307-51560 PINION 4
45 2 129155-51570 PLUG, M12 1
46 2 129155-51580  O-RING 1
47 2 129155-51591 SPRING, RACK 1
48 2 129155-51600  SHIM SET, ADJUSTING 1
48-1 2 129155-51600  SHIM SET, ADJUSTING 4 K
(C=*1985.03)
49 2 129555-51700 COVER 1
50 2 129555-51710  GASKET 1
51 2 129555-51750 COVER 1
52 2 129555-51760  GASKET 1
53 2 129155-51790  STOOPER, RACK 1
54 2 129156-51910 LABEL, CAUTION 1
55 2 121850-51960 O-RING 1
56 2 121850-61380 NUT 1
57 2 22217-050000 WASHER, SPRING 5 6
58 2 22217-060000 WASHER, SPRING 6 2
59 2 22287-060000 WASHER 6 4
60 2 22287-120000  WASHER, 12 1
61 2 22351-050010 PIN, SPRING 5.0X10 2
62 2 24341-000160  O-RING, 1AS16.0 2
62-1 2 24341-000160  O-RING, 1AS16.0 1 K
(C=*1985.03)
63 2 26116-050309 BOLT M 5X 30 PLATED 2
64 2 26216-060142 STUD, M6X 14 2
64-1 2 129155-51020 STUD 2 R
(C=*1987.11)
65 2 26557-050102 SCREW, M5X10 6
66 2 43400-500490 SEAL WASHER 16S 1 w
(C=*1985.03)
67 2 129155-52050  GASKET 1
68 2 129158-52100 PUMP ASSY, FUEL FEED 1
70 3 129158-52020 DIAPHRAGM 1
72 3 129158-52060 COVER 1
73 3 129158-52070  GASKET 1
74 3 129158-52080 SCREW 6
75 3 129158-52090  CAP 2
76 3 129158-52160  SPRING 1
77 3  129158-52250  TAPPET 1
78 3 129158-52260  SPRING 1
79 3 129158-52270 PIN 1
80 3 129158-52350 LEVER 1
81 3 129158-52360  SPRING, RETURN 1
82 3  129158-52370 PIN 1
83 3 129158-52380  O-RING 1
84 1 129573-25900 GEAR, PUMP 1
85 1 22217-120000 WASHER, SPRING 12 1
86 1 26716-120002 NUT, M12 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)
Fig.30. FUEL INJECTION VALVE

P/C NEWS No: YOOF2441-5
PUBL [SHED: 1997/06
Fig. 3 0

SRS (A

FUEL INJECTION PIPE

O0CF10-M24401 Fig.30

1212
PREVIOUS

LIDM
ol

!
o=

REFER TO Fig.8

Remarks

(1)ENBOSSED MARK :
(2)ENBOSSED MARK :
(3)EDBOSSED MARK :
(4)EDBOSSED MARK :
(5)EDBOSSED MARK :
(6)EDBOSSED MARK :
(7)EDBOSSED MARK :

YDLLA-155P244J1
YDLLA-155P244J4
YDLLA-150P244J3
YDLLA-150P284J0
YDLLA-140P255J2
YDLLA-140P255J1
YDLLA-140P255Z0

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 729470-53101  VALVE ASSY,INJECTION 4 1
1-1 1 729470-53102  VALVE ASSY,INJECTION 4 S 2
(A=*1985.06)
1-2 1  729470-53103 VALVE ASSY,INJECTION 4 N 3
(A=*1987.08)
2 1 729472-53100 VALVE ASSY,INJECTION 4 4
2-1 1 729499-53102  VALVE ASSY,INJECTION 4 S 5
(B=*1985.06)
3 1 729499-53101  VALVE ASSY,INJECTION 4 6
3-1 1 729499-53102  VALVE ASSY,INJECTION 4 S 5
(C=*1985.06)
3-2 1 729595-53100  VALVE ASSY,INJECTION 4 N 7
(C=*1986.12)
4 2 129470-53001  VALVE ASSY,INJECTION 4 1
4-1 2 129470-53002  VALVE ASSY,INJECTION 4 S 2
(A=*1985.06)
4-2 2 129470-53003 VALVE ASSY,INJECTION 4 N 3
(A=*1987.08)
5 2 129472-53000 VALVE ASSY,INJECTION 4 4
5-1 2 129499-53002 VALVE ASSY,INJECTION 4 S 5
(B=*1985.06)
6 2 129499-53001  VALVE ASSY,INJECTION 4 6
6-1 2 129499-53002  VALVE ASSY,INJECTION 4 S 5
(C=*1985.06)
6-2 2 129595-53000 VALVE ASSY,INJECTION 4 N 7
(C=*1986.12)
13 2 114250-53080 NUT, NOZZLE D16.95 4 4 4
17 2 114250-53120  SPRING, NOZZLE 4 4 4
18 2 114250-53130  SEAT, SPRING 4 4 4
19 2 114250-53140 PLATE 4 4 4
20 2 114250-53210 PIN 8 8 8
21 2 114250-53400 SHIM SET 4 4 4
22 2 129120-11920 COVER 4 4 4 z
(A=*1985.06) (B=*1985.06) (C=*1985.06)
23 2 129470-11920  GASKET 4 4 4 W
(A=*1987.05) (B=*1987.05) (C=*1987.05)
24 1 123472-59120 RETAINER, PIPE 3 3 3
24-1 1 123372-59100 RETAINER, PIPE 2 2 2 S
(A=*1985.06) (B=*1985.06) (C=*1985.06)
27 1  129470-59810 PIPE ASSY, INJECTION 1 1
27-1 1 129470-59811 PIPE ASSY, INJECTION 1 1 S
(A=*1985.06) (B=*1985.06)
28 1 129499-59810 PIPE ASSY, INJECTION 1
28-1 1  129499-59811 PIPE ASSY, INJECTION 1 S
(C=*1985.06)
28-2 1 129499-59812 PIPE ASSY, INJECTION 1 N
(C=E/#01728)
29 1 129470-59820 PIPE ASSY, INJECTION 1 1
29-1 1 129470-59821 PIPE ASSY, INJECTION 1 1 S
(A=*1985.06) (B=*1985.06)
30 1 129499-59820 PIPE ASSY, INJECTION 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)
Fig.30. FUEL INJECTION VALVE

P/C NEWS No: YOOF2441-5
PUBL [SHED: 1997/06
Fig-so

B
FUEL INJECTION PIPE

O0CF10-M24401 Fig.30

1212
PREVIOUS

LIDM
ol

!
o=

REFER TO Fig.8

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
30-1 1 129499-59821 PIPE ASSY, INJECTION 1 S
(C=*1985.06)
30-2 1 129499-59822 PIPE ASSY, INJECTION 1 N
(C=E/#01728)
31 1 129470-59830 PIPE ASSY, INJECTION 1 1
31-1 1 129470-59831 PIPE ASSY, INJECTION 1 1 S
(A=*1985.06) (B=*1985.06)
32 1 129499-59830 PIPE ASSY, INJECTION 1
32-1 1 129499-59831 PIPE ASSY, INJECTION 1 S
(C=*1985.06)
32-2 1  129499-59832 PIPE ASSY, INJECTION 1 N
(C=E/#01728)
33 1 129470-59840 PIPE ASSY, INJECTION 1 1
33-1 1 129470-59841 PIPE ASSY, INJECTION 1 1 S
(A=*1985.06) (B=*1985.06)
34 1 129499-59840 PIPE ASSY, INJECTION 1
34-1 1 129499-59841 PIPE ASSY, INJECTION 1 S
(C=*1985.06)
34-2 1 129499-59842 PIPE ASSY, INJECTION 1 N
(C=E/#01728)
35 1 121970-59940  STAY 1 1 1
35-1 1 121870-59930  STAY 1 1 1 S
(A=*1985.06) (B=*1985.06) (C=*1985.06)
36 1 22217-080000 WASHER, SPRING 8 1 1 1
37 1 26106-060102 BOLT, M6X 10 PLATED 2 2 2 z
(A=*1985.06) (B=*1985.06) (C=*1985.06)
38 1  26106-060202 BOLT, M6X 20 PLATED 2 2 2
38-1 1 26106-060202 BOLT, M6X 20 PLATED 4 4 4 K
(A=*1985.06) (B=*1985.06) (C=*1985.06)
39 1 26106-080202 BOLT, M8X 20 PLATED 1 1 1
40 1 26366-060002 NUT, M6 2 2 2
41 1 122780-59100 RETAINER 2 2 2 w

(A=*1985.06)

(B=*1985.06)

(C=*1985.06)

Remarks

(1)ENBOSSED MARK :
(2)ENBOSSED MARK :
(3)EDBOSSED MARK :
(4)EDBOSSED MARK :
(5)EDBOSSED MARK :
(6)EDBOSSED MARK :
(7)EDBOSSED MARK :

YDLLA-155P244J1
YDLLA-155P244J4
YDLLA-150P244J3
YDLLA-150P284J0
YDLLA-140P255J2
YDLLA-140P255J1
YDLLA-140P255Z0

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401 Fig.31

; (A)=43H (D)=
Fig.31. TIMER e o
(C)=43H-HT (F)=

No.  Lev. Parts No. Description Qty |

A ® € O E ©

54 2 (4JH) SPEC. CODE 1 1 729470-54101  TIMER ASSY 1
Fig. 3 'l TIMER D20470-25300 2 2 129470-54510  GEAR ASSY, TIMER 1
5 2 129470-54551  HUB ASSY, TIMER 1
8 2 129470-54650  WEIGHT, TIMER 2
9 2 120130-54800  SPRING, TIMER 2
10 2 119620-54900  SHIM SET 1
11 2 121850-54900  SHIM SET, SPRING 2
12 2 22242-000320  RING, 32 1
13 2 124410-54940  PLUG 1
14 2 23414-240031  GASKET, 24X1.0 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCF10-M24401 4JH(T,HT)
Fig.32. TIMER(PREVIOUS)

Fig. 32

54 2@IH-T(FaoHT)
TIMER (PREVIOUS)

REFER TO FIG.28

0CF10-M24401 Fig.32

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT GE
No.  Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 729472-54100 TIMER ASSY 1
1-1 1 729499-54100 TIMER ASSY 1 S
(B=*1985.06)
1-2 1 729499-54100 TIMER ASSY 1 z
(B=*1988.01)
2 2 129470-54510 GEAR ASSY, TIMER 1 z
(B=*1988.01)
5 2 129472-54550 HUB ASSY, TIMER 1
5-1 2 129499-54550 HUB ASSY, TIMER 1 S
(B=*1985.06)
5-2 2 129499-54550 HUB ASSY, TIMER 1 z
(B=*1988.01)
8 2 129470-54650 WEIGHT, TIMER 2 z
(B=*1988.01)
9 2 129795-54800 SPRING, TIMER 2 Z
(B=*1988.01)
10 2 119620-54900 SHIM SET 1 z
(B=*1988.01)
11 2 121850-54900 SHIM SET, SPRING 2 z
(B=*1988.01)
12 2 22242-000320 RING, 32 1 Y4
(B=*1988.01)
13 2 124410-54940 PLUG 1 z
(B=*1988.01)
14 2 23414-240031 GASKET, 24X1.0 1 z
(B=*1988.01)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)

Fig.33. TIMER(PREVIOUS)

Fig. 33

24T UAIH-HTHF27HS)
TIMER (PREVIOUS)

O0CF10-M24401 Fig.33

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 729499-54100 TIMER ASSY 1 z
(C=*1988.01)
2 2 129470-54510 GEAR ASSY, TIMER 1 Z
(C=*1988.01)
5 2 129499-54550 HUB ASSY, TIMER 1 z
(C=*1988.01)
8 2 129470-54650 WEIGHT, TIMER 2 z
(C=*1988.01)
9 2 129795-54800 SPRING, TIMER 2 z
(C=*1988.01)
10 2 119620-54900 SHIM SET 1 z
(C=*1988.01)
11 2 121850-54900 SHIM SET, SPRING 2 z
(C=*1988.01)
12 2 22242-000320 RING, 32 1 Z
(C=*1988.01)
13 2 124410-54940 PLUG 1 z
(C=*1988.01)
14 2 23414-240031 GASKET, 24X1.0 1 z
(C=*1988.01)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)

O0CF10-M24401 Fig.34

Fig.34. FUEL LINE E@iiﬁﬂT Egj
(C)=4JH-HT =
No. Lev. Parts No. Description ' |
A (B () O () A
SPEC, GODE 1 1 12949555010  BRACKET 1 1 1
e 34 E0C 7 D75485-5200 2 1 22137-100000 WASHER, 10 2 2 2
Fig. FUEL LINE D2845-98200 3 1 22137-100000 WASHER, 10 2 2 2
D323433-50400 4 1  26106-100202  BOLT, M10X 20 PLATED 2 2 2
5861 5661 5661 56615 5 1 26106-100552  BOLT, M10X 55 PLATED 2 2 2
6 1 26706-100002  NUT, M10 101 1
6-1 1 26706-100002  NUT, M10 2 2 2 K
(A=EXXX) (B=EXXX) (C=EXXX)
7 1 41650-550300  STRAINER, FUEL 101 1
7-1 1 12949555600  FILTER ASSY, FUEL 11 1 s
(A=*1985.03) (B=*1985.03) (C=*1985.03)
8 2  123325-35110 BOLT 101 1
81 2 12949555620 BOLT 1 1 1 S
43 o (A=*1985.03) (B=*1985.03) (C=*1985.03)
©50 59155 40 o 5 =Y 9 2 123325-35140  GASKET 101 1
-5\ [ e H/ —CD 10 2 12332535160 WASHER 11 1
dmbers, - 53 = 11 2  123325-35170  SPRING 101 1
[ 13 2 123672-55720 CASE 101 1
by 14 2 12367265750 PLUG, DRAIN M8 1 1 1
25Tk 15 2 123672-55760  GASKET 1 1 1
i 16 2 24311-000120  O-RING, 1AP12.0 11 1
17 2 41650-550800  ELEMENT, FUEL 1 1 1
18 1 45511-501250 SPACER 2 2 2
19 1 123672-55811 BRACKET 101 1
20 1 12175059910  JOINT 2 2 2
21 1 22137-080000 WASHER, 8 2 2 2
22 1 22217-080000 WASHER, SPRING 8 2 2 2
23 1 23000-016000 CLAMP, 16 2 2 2
24 1 23414140000 GASKET, 14X1.0 4 4 4
25 1 23857-080000 BOLT, JOINT 8 2 2 2
26 1 26106-080402  BOLT, M8X 40 PLATED 2 2 2
27 1 26106-100202  BOLT, M10X 20 PLATED 2 2 2
28 1 26366-080002  NUT, M8 2 2 2
29 1 26706-100002  NUT, M10 2 2 2
30 1 43623500030 SEPARATOR 101 1
! 31 2  123672-55700  COVER 11 1
20 /ﬁ' costs 31-1 2 X2740134001  COVER ASSY 1 1 1
23 FOEC a1\ 938 40 33 2 123325-35140  GASKET 101 1
{ dole | 39 34 2 42430-550060 ELEMENT, FUEL OIL 101 1
36 35 2 12332535110 BOLT 11 1
2 35“ﬂ 36 2 24311-000120  O-RING, 1AP12.0 101 1
37 2 123678-55860  SEAT, SPRING D30/16 101 1
38 2 123678-55790  SPRING, SET 11 1
38-1 2 X0600160122  SPRING 101 1
39 2 23887-080002 PLUG 8 2 2 2
40 2 23414080000 GASKET, 8X1.0 2 2 2
il 1 104264-59020  JOINT 101 1
411 1 101304-59020  JOINT, PIPE 12 101 1 N
(A=*1987.09) (B=*1987.09) (C=*1987.09)
42 1 105582-59540  PIPE, FUEL L=300 101 1
421 1  129470-59120  PIPE, FUEL 101 1 N

Remarks
(M)MISPRINT:REFER TO THE NEXT ITEM.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCF10-M24401 4JH(T,HT)
Fig.34. FUEL LINE

Fig. 34 ESIE\.J I?I.NE

5861 5661 56 61 56615

43
@50 5955 60

- ém\a;qum 43

17.[
T g

FO727
FUEL TANK

68

SPEC. CODE
D29495-55101
D29495-55200
D29495-53200
D29495-59301
D29495-59400

No.

(A)=43H
(B)=4JH-T
(C)=4JH-HT

Lev. Parts No. Description

0CF10-M24401 Fig.34
)=
©®=
=

A B () DO () (A
(A=*1985.11) (B=*1985.11) (C=*1985.11)
43 1 129470-59120 PIPE, FUEL 1 1 1
44 1 104200-59170 GASKET, 12 1 1 1
45 1 23080-013000 CLAMP, 13 4 4 4
46 1 23414-120000 GASKET, 12X1.0 1 1 1
47 1 23857-060000 BOLT, JOINT 6 1 1 1
48 1 121750-59890 BAND, 140 1 1 1
49 1 121750-59910 JOINT 2 2 2
49-1 1 121855-59880 JOINT, PIPE 2 2 2 N
(A=*1987.09) (B=*1987.09) (C=*1987.09)
50 1  23414-140000 GASKET, 14X1.0 4 4 4
51 1 23857-080000 BOLT, JOINT 8 2 2 2
52 1 129795-59100 PIPE, FUEL L=4000 1 1 1
53 1 23000-016000 CLAMP, 16 4 4 4 w
(A=*1988.07) (B=*1988.07) (C=*1988.07)
54 1  124066-59100 CLIP, HOSE 8 1 1 1
55 1 104200-59170 GASKET, 12 2 2 2
55-1 1  23414-120000 GASKET, 12X1.0 2 2 2 N
(A=*1985.03) (B=*1985.03) (C=*1985.03)
56 1 129495-59550 PIPE, FUEL RETURN 3 3 3
56-1 1 129495-59551 PIPE, FUEL RETURN 3 3 3 S
(A=*1985.03) (B=*1985.03) (C=+1985.03)
57 1 129495-59560 PIPE, FUEL RETURN 1 1 1
57-1 1  129495-59561 PIPE, FUEL L=190 1 1 1 S
(A=*1985.03) (B=*1985.03) (C=*1985.03)
58 1 129150-59580 CAP 1 1 1
59 1 129100-59950 VALVE ASSY, CHECK 1 1 1
59-1 1  129100-59951 VALVE ASSY, CHECK 1 1 1 S
(A=*1985.03) (B=*1985.03) (C=*1985.03)
60 1 129100-59990 JOINT 1 1 1
60-1 1 101304-59020 JOINT, PIPE 12 1 1 1 S
(A=*1987.06) (B=*1987.06) (C=*1987.06)
61 1 23000-013000 CLAMP, 13 8 8 8
62 1 129495-59300 BOLT, PIPE JOINT 1 1 1 w
(A=*1985.03) (B=*1985.03) (C=*1985.03)
63 1 23080-013000 CLAMP, 13 2 2 2
(A=*1985.03) (B=*1985.03) (C=*1985.03)
64 1  23414-140000 GASKET, 14X1.0 2 2 2
(A=*1985.03) (B=*1985.03) (C=*1985.03)
65 1 129470-59530 JOINT, PIPE 1 1 1
(A=*1985.08) (B=*1985.08) (C=+1985.08)
66 1  23414-080000 GASKET, 8X1.0 1 1 1
(A=*1985.08) (B=*1985.08) (C=*1985.08)
67 1 26106-080102 BOLT, M8X 10 PLATED 1 1 1
(A=*1985.08) (B=*1985.08) (C=*1985.08)
68 1 129470-59540 PIPE, FUEL 1 1 1

(A=*1985.11) (B=*1985.11) (C=*1985.11)

Remarks
(M)MISPRINT:REFER TO THE NEXT ITEM.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CF10-M24401  4JH(T,HT) OCF10-M24401  Fig.35

) (A)=43H (D)=
Fig.35. GOVERNOR e o
(C)=43H-HT (F)=

No.  Lev. Parts No. Description Qty |

AW B € O E @

) 3 5 2 713F(4JH,-T) 8595455_%]0%? 1 2 129155-51280 O-RING, S6 2 2
Fig. GOVERNOR D29437-61101 2 2  124550-66370 NUT, M6 1 1
3 2 129155-61010 CASE, GOVERNOR 1 1
3-1 2 129155-61011 CASE, GOVERNOR 1 1
(A=*1988.10) (B=*1988.10)
4 2 129155-61050 GASKET 1 1
5 2 129155-61060 COVER, GOVERNOR CASE 1 1
6 2 129155-61070 GASKET 1 1
7 2 129155-61090 BOLT 1 1 Z
(A=EXXX) (B=EXXX)
8 2 129155-61120 LINK, L=30 MARK 0 1 1
8A 2 129155-61140 LINK, L=30.5 MARK 05 1 1 w
(A=FROM 1ST) (B=FROM 1ST)
9 2 129155-61130 LINK, L=31 MARK 1 1 1
15 2 129155-61201 WEIGHT ASSY,GOVERNOR 1 1
15-1 2 129595-61200 WEIGHT ASSY,GOVERNOR 1 1 N
(A=*1988.04) (B=*1988.04)
f@%‘ % 19 2 129155-61341 SLEEVE 1 1
42 5358 53 97 20 2 129155-61400 SHAFT ASSY 1 1
20-1 2 129100-61400 SHAFT ASSY 1 1 S
56 24 (A=EXXX) (B=EXXX)
23 2 129155-61430 SPACER 1 1
24 2 129155-61441 LEVER, CONTROL 1 1
24-1 2 129499-61440 LEVER, CONTROL 1 1 R
(A=*1985.01) (B=*1985.01)
25 2 129155-61450 BOLT, LIMITER 1 1
26 2 129155-61460 BOLT, IDLE 1 1
27 2 129155-61470 BOLT, CONTROL 1 1
27-1 2 129497-61450 LIMITER ASSY, FUEL 1 1 R
(A=*1987.03) (B=*1987.02)
28 2 129155-61480 SPACER ASSY 2 2
29 2 129155-61490 SHAFT 1 1
30 2 129499-61500 LEVER ASSY, GOVERNOR 1 1
42 2 129100-61930 NUT, CAP 1 1
43 2 129155-61950 BOLT 1 1
44 2 22117-040000 WASHER, 4 2 2
44-1 2 22117-040000 WASHER, 4 1 1 K
(A=EXXX) (B=EXXX) (C=EXXX)
45 2 22190-100000 WASHER, SEAL 10 2 2
45-1 2 22190-100000 WASHER, SEAL 10 1 1 K
(A=EXXX) (B=EXXX)
45-2 2 43400-500430 SEAL WASHER 10S 1 R
(B=EXXX)
46 2 22217-050000 WASHER, SPRING 5 4 4 4
(A=EXXX) (B=EXXX)
47 2 22272-000040 RING, E- 4 1 1
48 2 22272-000060 RING, E- 6 2 2
49 2 22282-120000 WASHER 12 1 1
49-1 2 22287-120000 WASHER, 12 1 1 R
Remarks (A=EXXX) (B=EXXX)
1) SELECTIVE PARTS : CERTAIN THE
CLASSIFICATION MARK , THEN PLACE 50 2 22351-030016 PIN, SPRING 3.0X16 1 1
YOUR ORDER.(REFER TO ILLUSTRATION) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCF10-M24401 4JH(T,HT)
Fig.35. GOVERNOR

. HI3F(4JH,-T)
Fig. 3 5 GOVERNOR

e

42 5358 53 27

56 24

O0CF10-M24401 Fig.35

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
51 2 22360-050000 SNAPPIN 5 2 2
52 2 23414-050000 GASKET, 5X1.0 1 1
53 2 43400-500450  SEAL WASHER 12S 2 2
54 2 23887-100002 PLUG, 10 1 1
55 2 26106-060202 BOLT, M6X 20 PLATED 6 6
56 2 26366-080002 NUT, M8 1 1
57 2 26557-050102 SCREW, M5X10 3 3
57-1 2 26557-050102 SCREW, M5X10 4 4 K
(A=EXXX) (B=EXXX)
58 2 26777-120002 NUT, LOCK M12 1 1
59 2 26756-060002 NUT, LOCK M6 2 2
60 2 26777-120002 NUT, LOCK M12 1 1
61 2 129155-61540  SHIFTER 1 1
62 2 129470-61650  SPRING, FUEL CONTROL 1 1
63 2 129100-61730  SPRING, GOVERNOR 1 1
64 2 129470-61800 LEVER, STOP 1 1
64-1 2 129470-61801 LEVER, STOP 1 1 S
(A=*1988.10) (B=*1988.10)
65 2 129155-61810 PIN 1 1
66 2 129155-61820 SPRING, RETURN 1 1
66-1 2 129100-61821 SPRING, RETURN 1 1 S
(A=*1988.10) (B=*1988.10)
67 2 129155-61830  O-RING, S10 3 3
67-1 2 129155-61830  O-RING, S10 1 1 K
(A=*1988.10) (B=*1988.10)
70 2 129499-61890 HOOK 1 1 W
(A=*1985.01) (B=*1985.01)
71 2 104104-67300  SPRING, RETURN 1 1
(A=*1985.01) (B=*1985.01)
72 2 24311-240100  O-RING, 1AP10A 1 1

(A=*1988.10)

(B=*1988.10)

Remarks

1) SELECTIVE PARTS : CERTAIN THE
CLASSIFICATION MARK , THEN PLACE
YOUR ORDER.(REFER TO ILLUSTRATION)

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CF10-M24401  4JH(T,HT) OCF10-M24401  Fig.36

Fig.36. GOVERNOR(NOT BOOST COMPEMSATOR e o
(C)=43H-HT (F)=
No.  Lev. Parts No. Description Qty |

®wW B (€ O E @

1 2 12915551280  O-RING, S6 2
. 36 # 23+ (4JH-HT) 2 2 124550-66370  NUT, M6 1
Fig. GOVERNOR 3 2 129155-61010  CASE, GOVERNOR 1
( FROM E/# 000012) ( F7—-A¥FL 4T ) g ; Egiggzgiggg gg\s/EIFEe,TGOVERNOR CASE i
TO E/#0128 NOT. BOOST COMPEMSATOR TYPE 6 9 129155-61070 GASKET 1
65 52 &7 66 o4 7 2 129155-61090 BOLT 1
ﬂ 8 2 129155-61120  LINK, L=30 MARK 0 1

<3 8A 2 129155-61140  LINK, L=30.5 MARK 05 1 W

(C=FROM 1ST)

9 2 12915561130  LINK, L=31 MARK 1 1
15 2 129155-61201  WEIGHT ASSY,GOVERNOR 1
19 2 12915561341  SLEEVE 1
20 2 129155-61400  SHAFT ASSY 1
23 2 129155-61430  SPACER 1
24 2 12915561441  LEVER, CONTROL 1

24-1 2 129499-61440  LEVER, CONTROL 1 R

(C=*1985.01)

25 2 129155-61450  BOLT, LIMITER 1
26 2 129155-61460  BOLT, IDLE 1
| 27 2 129155-61470  BOLT, CONTROL 1
42 535853 7 28 2 129155-61480  SPACER ASSY 2
29 2 129155-61490  SHAFT 1
56 24 30 2 129499-61500 LEVER ASSY, GOVERNOR 1
P:: - 42 2 129100-61930  NUT, CAP 1
o2 I 43 2 129155-61950  BOLT 1
- sy s 44 2 22117-040000 WASHER, 4 2

J %% CLASSIFIED MARK 44-1 2 22117-040000 WASHER, 4 1 K

! 8 (C=EXXX)
& 45 2 22190-100000 WASHER, SEAL 10 2
Jg) 46 2 22217-050000 WASHER, SPRING 5 4
A 47 2 22272-000040  RING, E- 4 1
- WM 48 2 22272-000060  RING, E- 6 2
)44 49 2 22282-120000 WASHER 12 1
] 50 2 22351-030016  PIN, SPRING 3.0X16 1
‘ ] 51 2 22360-050000  SNAP PIN 5 2
( 15 52 2 23414-050000 GASKET, 5X1.0 1
53 2 43400-500450  SEAL WASHER 12S 2
30 19 6 4o A 54 2 23887-100002  PLUG, 10 1
N 55 2 26106-060202  BOLT, M6X 20 PLATED 6
56 2 26366-080002  NUT, M8 1
57 2 26557-050102  SCREW, M5X10 3
REFER T0 FIG.29 58 2 26777-120002  NUT, LOCK M12 1
59 2 26756-060002  NUT, LOCK M6 2
60 2 26777-120002  NUT, LOCK M12 1
61 2 12915561540  SHIFTER 1
62 2 12947061650  SPRING, FUEL CONTROL 1
63 2 129100-61730  SPRING, GOVERNOR 1
64 2 129470-61800 LEVER, STOP 1
Remarks 65 2 12915561810  PIN 1
1) SELECTIVE PARTS : CERTAIN THE

CLASSIFICATION MARK , THEN PLACE 66 2 129155-61820  SPRING, RETURN 1

YOUR ORDER.(REFER TO ILLUSTRATION) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)
Fig.36. GOVERNOR(NOT BOOST COMPEMSATOR

_ # 75+ (4JH-HT)
Fig. 36 GOVERNOR

FROM E/ﬁOOUUT) (7’—:1‘/7"'/9'1'7' )
TO E/#01282 NOT. BOOST COMPEMSATOR TYPE

|
42 5358 53 27

56 24
LEAY T—2

3 \%% CLASSIFIED_ MARK

50 59 2 8

‘L \ @\ 51 \A,sl %

; 44 7 ]

& > 44-1 } J
) (30)(30) :

l%% Ja

~. S

~. 1 7 REFER TO FIG.29

@ S I)K44 %
28 47° Q .
L le.f
& 5
e ‘ 15
62

30 19 60 49 @]

.

REFER 70 FIGZS? %2

O0CF10-M24401 Fig.36

Remarks

1) SELECTIVE PARTS : CERTAIN THE
CLASSIFICATION MARK , THEN PLACE
YOUR ORDER.(REFER TO ILLUSTRATION)

(A)=4JH (D)=
(B)=4JH-T (€)=
(C)=4JH-HT (F)=
No.  Lev. Parts No. Description Qty I R
A B € ©O E ¢
67 2 129155-61830 O-RING, S10 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)

Fig.37. GOVERNOR(FOR BOOST COMPEMSATOR

#715F(4JH-HT)
Fig. 37 GOVERNOR

(FROM E/#01283) (7'—:1 »vEkgLT

SPEC. CODE
D29499-61200

BOOST COMPEMSATOR TYPE)

REFER TO FIG.1 2

*awHs
PREVIOUS

44 58

N 60
I 63-3 3 53
FaoHd e 4> ;éL
72 [ PREVIOUS \&

e

40

74:-1\/

70 85
-1 4 76-175-
78 6 o 75-1

. ‘ | & /,
‘?\\i REFER TO FIG.29 %

O0CF10-M24401 Fig.37

Remarks

1) SELECTIVE PARTS : CERTAIN THE CLAS
-SIFICATION MARK, THEN PLACE YOUR
ORDER.(REFER TO ILLUSTRATION)

(A)=43H (D)=
(B)=4JH-T (E)=
(C)=43H-HT (F)=
No.  Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 129155-51280 O-RING, S6 2
3 1 129595-61010 CASE, GOVERNOR 1
3-1 1 129595-61011 CASE, GOVERNOR 1 S
(C=*1987.07)
3-2 1 129595-61012 HOUSING, GOVERNOR 1 S
(C=*1988.12)
4 1  129595-61050 GASKET 1
5 1  129595-61060 COVER, GOVERNOR CASE 1
5-1 1 129155-61060 COVER, GOVERNOR CASE 1 S
(C=*1987.07)
6 1  129595-61070 GASKET 1
6-1 1 129155-61070 GASKET 1 S
(C=*1987.07)
7 1  129595-61080 SUPPORT 1 w
(C=*1987.05)
8 1  129155-61120 LINK, L=30 MARK 0 1 1
9 1 129155-61130 LINK, L=31 MARK 1 1 1
10 1 129155-61140 LINK, L=30.5 MARK 05 1 1
15 1 129155-61201 WEIGHT ASSY,GOVERNOR 1
15-1 1 129595-61200 WEIGHT ASSY,GOVERNOR 1 N
(C=*1988.02)
19 1 129155-61341 SLEEVE 1
20 1 129100-61400 SHAFT ASSY 1
23 1 129155-61430 SPACER 1
24 1 129499-61440 LEVER, CONTROL 1
25 1  129155-61450 BOLT, LIMITER 1
26 1 129155-61460 BOLT, IDLE 1
27 1 129155-61470 BOLT, CONTROL 1
28 1  129155-61490 SHAFT 1
29 1 129595-61500 LEVER ASSY, GOVERNOR 1
30 2 174307-51700 SHIM SET 2
35 2 119843-61540 SPRING, SET 1
38 2 22272-000040 RING, E- 4 1
39 2  26022-060122 SCREW, M6X12 1
40 2 129155-61540 SHIFTER 1
41 1 129499-61650 SPRING, FUEL CONTROL 1
42 1 129100-61730 SPRING, GOVERNOR 1
43 1  129595-61800 LEVER, STOP 1
43-1 1 129595-61801 LEVER, STOP 1 S
(C=*1987.07)
43-2 1 129595-61802 SHAFT, STOP LEVER 1 S
(C=*1988.12)
44 1 129155-61810 PIN 1
45 1 129100-61820 SPRING, RETURN 1
45-1 1 129595-61820 SPRING, RETURN 1 S
(C=*1987.07)
45-2 1 129595-61821 SPRING, RETURN 1 S
(C=*1988.12)
46 1 129155-61830 O-RING, S10 1
47 1 129499-61890 HOOK 1
48 1 129100-61930 NUT, CAP 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)

Fig.37. GOVERNOR(FOR BOOST COMPEMSATOR

#715F(4JH-HT)
Fig. 37 GOVERNOR

(FROM E/#01283) (7'—:1 »vEkgLT

SPEC. CODE
D29499-61200

BOOST COMPEMSATOR TYPE)

REFER TO FIG.1 2

*awHs
PREVIOUS

44 58

N 60
I 63-3 3 53
FaoHd e 4> ;éL
72 [ PREVIOUS \&

e

40

74:-1\/

70 85
-1 4 76-175-
78 6 o 75-1

. ‘ | & /,
‘?\\i REFER TO FIG.29 %

O0CF10-M24401 Fig.37

Remarks

1) SELECTIVE PARTS : CERTAIN THE CLAS
-SIFICATION MARK, THEN PLACE YOUR
ORDER.(REFER TO ILLUSTRATION)

(A)=43H (D)=
(B)=4JH-T (E)=
(C)=43H-HT (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
49 1 26106-060182 BOLT, M6X 18 PLATED 1
50 1  124550-66370 NUT, M6 1
51 1 104104-67300 SPRING, RETURN 1
52 1 22117-040000 WASHER, 4 1
53 1 22190-100000 WASHER, SEAL 10 2
53-1 1  43400-500430 SEAL WASHER 10S 2 R
(C=*EXXX)
54 1 22217-050000 WASHER, SPRING 5 8 Z
(C=EXXX)
55 1 22272-000060 RING, E- 6 2
56 1 22287-120000 WASHER, 12 1
57 1 22360-050000 SNAP PIN 5 2
57-1 1  22360-040000 PIN, SNAP 4 2 N
(C=EXXX)
58 1  23414-050000 GASKET, 5X1.0 1
58-1 1  43400-500390 SEAL WASHER 6S 1 N
(C=EXXX)
59 1  43400-500450 SEAL WASHER 12S 2
60 1  23887-100002 PLUG, 10 2
61 1 26106-060202 BOLT, M6X 20 PLATED 6
62 1 26366-080002 NUT, M8 1
63 1 26557-050102 SCREW, M5X10 8
63-1 1 26022-050102 SCREW, M5X10 8 N
(C=EXXX)
64 1 26756-060002 NUT, LOCK M6 2
65 1 26776-120002 NUT, LOCK M12 2
66 1 129595-61600 CASE 1
67 1 129595-61610 BUSH 1
68 1 129595-61620 ROD, SLIDER 1
69 1 129595-61630 LEVER, SETTING 1
69-1 1 129595-61631 LEVER, SETTING 1 S
(C=*1987.07)
70 1 129595-61660 RING 1
71 1 129595-61670 BOLT, ADJUSTER 1
72 1 129595-61680 DIAPHRAGM 1
73 1 129595-61690 SPRING, DIAPHRAGM 1
73-1 1 129595-61691 SPRING, DIAPHRAGM 1 S
(C=*1987.07)
74 1 129595-61900 LEVER 1
74-1 1 129595-61901 LEVER 1 S
(C=*1987.07)
75 1 129595-61910 SPRING, SET 1
75-1 1  129595-61911 SPRING, SET 1 S
(C=*1987.07)
76 1  124250-03640 SCREW 1
76-1 1 129595-61931 PIN 1 S
(C=*1987.07)
77 1 129595-61950 COVER 1
77-1 1  129595-61951 COVER 1 S
(C=*1987.07)
78 1 129595-61960 GASKET 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401  Fig.37

Fig.37. GOVERNOR(FOR BOOST COMPEMSATOR E‘B\;zjj:_T Egj
(C)=43H-HT F)=
No. Lev. Parts No. Description ' |
A (B () O () A
. 78-1 1 12950561961  GASKET 1 S
Fi 37 #7357 (4JH-HT) SPEC, CODE (C=*1987.07)
e GOVERNOR D28493-61200 79 1 22117-060000 WASHER, 6 1 w
s A, (C=*1987.07)
(FROM E/#01283) (7—3 »vESLT ) 80 1 22190-080000 WASHER, SEAL 8 2
BOOST COMPEMSATOR TYPE 81 1 129595-61920 HOOK 1 z
REFER TO FIG.| 2
AR A (C=*1987.07)
77 ST 82 1 22287-060000 WASHER 6 3 z
PREVIOUS (C=*1990.07)
78 77-1 69 89
83 1 22372-060000 PIN, SNAP 6 1 w

(C=*1987.07)

0 sl LoD 2
L] 353 90 }@ )
FaoAyc, ;EL \}5) 4 ®/
72 | PREVIOUS ® & 84 1 24311-000080  O-RING, 1AP8.0 1
44 58 ' el Ear T 2741 \/ 84-1 1 24311-240100  O-RING, 1AP10A 1 S

78-1 7064 97641 7548 85 1 24311-000110 O-RING, 1AP11.0 1

86 1 26557-060162 SCREW M 6X 16 3
86-1 1 26106-060162 BOLT, M6X 16 PLATED 3 N
(C=*1990.07)
87 1 26667-080002 NUT, CAP M8 1
88 1 26756-080002 NUT, LOCK M8 1
89 1 129595-61640 WASHER 2 Z
(C=*1987.07)
90 1 22272-000060 RING, E- 6 1 z

(C=*1987.07)

40

Remarks
1) SELECTIVE PARTS : CERTAIN THE CLAS
-SIFICATION MARK, THEN PLACE YOUR

ORDER.(REFER TO ILLUSTRATION) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CF10-M24401 4JH(T,HT)

Fig.38. ENGINE STOP DEVICE

Fig. 3

Rty T rim
ENGINE STOP LEVER

*NFAIIYF
ENGINE STOP DEVICE

SPEC. CODE
D29495-66200
D29590-66200
D29470-67500
D29470-67510
D29495-67500

Fawhs
PREVIOUS

O0CF10-M24401 Fig.38

(A)=43H (D)=
(B)=4JH-T (E)=
(C)=43H-HT (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 129795-67310 RETAINER 1 1 1
1-1 1  129590-67310 RETAINER 1 1 1 R
(A=*1987.06) (B=*1987.06) (C=*1987.06)
2 1 22414-250150 PIN, COTTER 2.5X15 1 1 1
3 1 26116-050142 BOLT, M5X 14 PLATED 1 1 1
4 1 26756-050002 NUT, LOCK M5 1 1 1
5 1  129495-66550 CABLE, STOP L=500 1 1 1
6 1 119867-66910 LINK 1 w
(C=*1987.06)
7 1 22117-080000 WASHER, 8 1
(C=*1987.06)
8 1  22360-080000 SNAP PIN 8 1
(C=*1987.06)
9 1 129470-67550 CABLE, STOP L=4000 1 1 1 1
10 1  129495-67550 CABLE, STOP L=2000 1 1 1 1
11 1 129470-67560 CABLE, STOP L=7000 1 1 1 1

Remarks
(1) OPTIONAL PART.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401  Fig.39

Fig.39. COLD START DEVICE =t o
(C)=4JH-HT (F=
No.  Lev. Parts No. Description Qty |
A (B (©) () () (F)

1 1 121750-59890  BAND, 140 1
. Frrrtnsy—-n SPEC. CODE 2 1 129595-67310 RETAINER 1
Fig. COLD START DEVICE D29590-67401 3 1  129590-67420  CABLE, L=500 1
4 1 26116-050142  BOLT, M5X 14 PLATED 1
( F—arvxsq47 ) 5 1 26116-050202  BOLT, M5X 20 PLATED 1
BOOST COMPEMSATOR TYPE 6 1 26756-050002  NUT, LOCK M5 1
7 1 41710-001300  JOINT, BALL 1

REFER TO FIG.40

F et
COLD START LEVER

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)
Fig.40. REMOTE CONTROL DEVICE

o 7049567201
YyEaAXVIF D294d3-
Fig. 40 REMOTE CONTROL DEVICE B33s-42%0)

D77057-06060

b IRYFaAVELTEY
OPTIONAL PART

J=a-37%

FOR BOOST COMPEMSATOR TYPE
vy 7aus
CYLINDER BLOCK

18

REFER TO FIG.39

REFER TO FIG.38

O0CF10-M24401 Fig.40

(A)=43H (D)=
(B)=4JH-T (E)=
(C)=43H-HT (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 129470-67100 BRACKET, GOVERNOR 1 1 1
1-1 1 129590-67101 BRACKET, GOVERNOR 1 1 1 S
(A=*1988.05) (B=*1988.05) (C=*1988.05)
2 1 129795-67200 RETAINER ASSY 1 1 1
2-1 1 129470-67200 RETAINER ASSY 1 1 1 N
(A=*1986.05) (B=*1986.05) (C=*1986.05)
6 2 22242-000100 RING, 10 1 1 1
7 1 22217-050000 WASHER, SPRING 5 2 2 2
8 1 22217-080000 WASHER, SPRING 8 2 2 2
9 1 22414-250150 PIN, COTTER 2.5X15 1 1 1
10 1 26106-080122 BOLT, M8X 12 PLATED 2 2 2
11 1 26106-080252 BOLT, M8X 25 PLATED 1 1 1
12 1 26557-050122 SCREW, M5X12 2 2 2
13 1 26366-080002 NUT, M8 1 1 1
14 1 26716-050002 NUT, M5 2 2 2
15 1 129795-67110 BRACKET, CABLE 1 1 1
15-1 1 129590-67110 BRACKET, CABLE 1 1 1 R
(A=*1990.02) (B=*1990.02) (C=+1990.02)
16 1 41710-000410 CLAMP 1 1 1
17 1 23414-080000 GASKET, 8X1.0 1 1 1
18 1 129590-67140 BRACKET 1 W
(C=*1987.06)
19 1 26106-080122 BOLT, M8X 12 PLATED 2 w
(C=*1987.06)
20 1  41730-501420 HEAD, REMOTE-CONT. 1 1 1
20-1 1 41730-501421 HEAD, REMOTE-CONT. 1 1 1 S
(A=*1988.07) (B=*1988.07) (C=*1988.07)
21 1  41730-501500 HEAD, CONTROL 1 1 1 w
(A=*1985.06) (B=*1985.06) (C=*1985.06)

Remarks
(1) OPTIONAL PART.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCF10-M24401 4JH(T,HT)
Fig.41. STARTING MOTOR

Fig.41

P/C NEWS NoiYO0F2441—10|
PUBLISHED:2003/6

AI—=TAITE=H
STARTING MOTOR

O0CF10-M24401 Fig.41

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.43

REF.NO.2-1.

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 124250-77012 STARTER, S12-77A 1 1 1 z
(A=*1991.10) (B=*1991.10) (C=*1991.10)
2 2 X21201115 WASHER SET, THRUST 1 1 1
2-1 2 124250-77510 WASHER KIT 1 1 1 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
3 2 X21207100 ARMATURE ASSY 1 1 1
3-1 2 124250-77020 BRUSH, + 1 1 1 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
4 2 X21201110 STOPPER SET 1 1 1
4-1 2 124250-77070  STOPPER SET, PINION 1 1 1 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
5 2 X21204259 COIL ASSY 1 1 1
5-1 2 124250-77110  COIL ASSY, FIELD 1 1 1 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
6 3 X21142215 SCREW 4 4 4
6-1 3 124250-77120 SCREW SET, PORE CORE 4 4 4 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
7 3 X21209311 BRUSH (+) 2 2 2
7-1 3 124250-77130 BRUSH (+) 2 2 2 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
8 2  X21205310 HOLDER ASSY, BRUSH 1 1 1
8-1 2 124250-77160 HOLDER ASSY, BRUSH 1 1 1 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
9 3 X21207312 BRUSH (-) 2 2 2
9-1 3 124250-77170 BRUSH (-) 2 2 2 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
10 3 X21201313 SPRING, BRUSH 4 4 4
10-1 3 124250-77180  SPRING, BRUSH 4 4 4 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
11 2 X212063001 REAR COVER ASSY 1 1 1
11-1 2 124250-77140 COVER ASSY, REAR 1 1 1 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
12 3 X21204302 METAL, COVER BEARING 1 1 1
12-1 3 124250-77150 METAL, REAR COVER 1 1 1 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
13 2 X21205400 BEARING ASSY 1 1 1
13-1 2 124250-77190 BEARING ASSY, CENTER 1 1 1 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
14 3 X21204401 METAL, CENTER BERG. 1 1 1
14-1 3 124250-77520 BEARING 1 1 1 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
15 2 X213065002 PINION ASSY 1 1 1
15-1 2 124250-77210 PINION ASSY 1 1 1 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
16 2 X212026004 CASE ASSY, GEAR 1 1 1
16-1 2 124250-77220 CASE ASSY, GEAR 1 1 1 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
17 3  X21202601 METAL, GEAR CASE 1 1 1
17-1 3 124250-77230 METAL, GEAR CASE 1 1 1 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
18 2 X21202602 COVER SET 1 1 1

++ CONTINUE ++

Yes Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCF10-M24401 4JH(T,HT)
Fig.41. STARTING MOTOR

Fig.41

P/C NEWS NoiYO0F2441—10|
PUBLISHED:2003/6

AI—=TAITE=H

STARTING MOTOR

O0CF10-M24401 Fig.41

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
18-1 2 124250-77240  COVER SET, DUST 1 1 1 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
19 2 X21201605 LEVER SET 1 1 1
19-1 2 124250-77270 LEVER SET, SHIFT 1 1 1 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
20 2  X212037002 SWITCH, MAGNETIC 1 1 1
20-1 2 124250-77310  SWITCH, MAGNETIC 1 1 1 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
21 2 X21204810 BOLT, THROUGH 2 2 2
21-1 2 124250-77320 BOLT, THROUGH 2 2 2 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
22 2 X21145866 BOLT 2 2 2
22-1 2 26106-060322 BOLT, M6X 32 PLATED 2 2 2 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
23 2 X0630412 BOLT M 4X 12 2 2 2
23-1 2 124250-77540  SCREW, M4X12 2 2 2 R
(A=*1986.02) (B=*1986.02) (C=*1986.02)
24 1 124550-77030 COVER, TERMINAL 1 1 1
25 1 26116-120302 BOLT, M12X 30 PLATED 2 2 2
26 1 123310-77640 SWITCH, BATTERY 1 1 1
27 1 22724-800380 SCREW, 8.0X38 2 2 2
28 1 123325-77930 TERMINAL 2 2 2
29 1 123325-77920 TERMINAL 2 2 2 W
(A=*1988.07) (B=*1988.07) (C=*1988.07)
30 1 171008-77010 STARTER, S114-483 1 1 1 W

(A=*1991.10)

(B=*1991.10)

(C=*1991.10)

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.43

REF.NO.2-1.

31 2 171008-77500 COVER, REAR 1 1 1
32 2 171008-77510 CASE, GEAR 1 1 1
33 2 171008-77520 HOUSING, CENTER 1 1 1
34 2 171008-77400 ARMATURE ASSY 1 1 1
35 3 X2114255110 BEARING, BALL 1 1 1
36 3 X2130350900 BEARING, BALL 1 1 1
38 2 171008-77440 COIL ASSY, FIELD 1 1 1
39 3 171008-77450 SCREW 4 4 4
40 3 171008-77460 BRUSH (+) 2 2 2
41 2 171008-77470 HOLDER ASSY, BRUSH 1 1 1
42 3 171008-77480 BRUSH (-) 2 2 2
43 3 171008-77490 SPRING, BRUSH 4 4 4
44 2 171008-77531 MAGNETIC SWITCH ASSY 1 1 1
45 2 171008-77540 LEVER SET 1 1 1
48 2 171008-77571 COVER KIT, DUST 1 1 1
55 2 171008-77640 BOLT, THROUGH 2 2 2
56 2 171008-77650 PINION ASSY 1 1 1
57 3 171008-77660 SHAFT 1 1 1
58 3 171008-77670 STOPPER SET 1 1 1
62 3 X2114555500 CLUTCH ASSY 1 1 1
63 4 X2114955020 BEARING, BALL 1 1 1
64 4 X2240410100 BEARING, BALL 1 1 1
65 2 171008-77750 COVER 1 1 1
66 2 26106-060322 BOLT, M6X 32 PLATED 2 2 2
67 2 26106-060402 BOLT, M6X 40 PLATED 3 3 3

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401  Fig.42

; (A)=43H (D)=
Fig.42. GENERATOR e o
(C)=43H-HT (F)=

No.  Lev. Parts No. Description Qty |

®wW B € O E @

1 1 128270-77200 GENERATOR, LR135-105 1 1 1
ZxhL—% SPEC. CODE 2 2  XL13561001 ROTOR ASSY 1 1 1
Fig_42 GENERATOR 02949'5_"200 3 3  X6201SD BALL BEARING 1 1 1
4 2 XL13542001 STATER ASSY 1 1 1
5 2 XL13563003 COVER ASSY 1 1 1
- 6 3  XL1358301 COVER 1 1 1
7 3  XL1353320 DIODE ASSY 1 1 1
8 3  XL13513152 BRUSH REGULATOR(W/CO 1 1 1
9 4 XL1354326 BRUSH, CARBON 1 1 1
10 4 XL12013262 BRUSH 2 2 2
11 4 XL1352318 CONDENSER ASSY 1 1 1
12 4  XTR1Z63 REGULATOR 1 1 1
13 4 XL13513134 BOLT M5 2 2 2
14 3 26557-050142 SCREW M 5X 14 1 1 1
15 2  XL1359400 COVER ASSY, FRONT 1 1 1
16 3 XL13514042 RETAINER 1 1 1
17 3 X6302BM BALL BEARING 1 1 1
18 3 26557-040122 SCREW, M4X12 3 3 3
- 19 2 XL13525001 PULLEY ASSY 1 1 1
20 2 XL1254801 BOLT, THROUGH 2 2 2
21 2 XL1255801 BOLT, THROUGH 1 1 1
22 2  XB495469B NUT ASSY, PULLEY 1 1 1
24 1 129495-77330 ADJUSTER, BELT 1 1 1
25 1 129470-77340 PIECE, DISTANCE 1 1 1
25-1 1 129490-77340 PIECE, DISTANCE 1 1 1 N
(A=*1987.04) (B=*1987.04) (C=*1987.04)
26 1 22137-080000 WASHER, 8 1 1 1
27 1 26106-080352 BOLT, M8X 35 PLATED 1 1 1
28 1 26106-081202 BOLT, M8X120 PLATED 1 1 1
29 1 26716-080002 NUT, M8 2 2 2
30 1 129795-77210 COVER 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)

Fig.43. WIRE HARNESS & SENSOR

B TR prof #4110 Fig.43 DAY N\—% A& EIY

WIRE HARNESS & SENSOR

O0CF10-M24401 Fig.43

|B7%
PREVIOUS

1 2Uy4d70vy
CYLINDER BLOCK

AH—HS
STARTER

o

o2

“a AF—%B
STARTER

KBS
C.W. TEMPERATURE

RY—TAITE—H
STARTING MOTOR

TIARA=NNDIVT

FLYWHEEL HOUSING

FSARA—N\DT
FLYWHEEL HOUSING

1-1 SUVHFTAYD

REFER TO
Fig.10,11,17

B
STARTER

BHARY T (EK)
C.F.W. PUMP

7

CYLINDER BLOCK

(05 yFRICERMT)

il
@@?@{5 E

(A)=43H (D)=
(B)=4JH-T (E)=
(C)=43H-HT (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 124060-39451 SWITCH, 0.2KG 1 1 1
1-1 1 124060-39452 SWITCH, 0.2KG 1 1 1 N
(A=*2000.02) (B=*2000.02) (C=+2000.02)
2 1 129495-77920 HARNESS, WIRE 1 1 1
2-1 1 129495-77921 HARNESS, WIRE 1 1 1 S
(A=E01416) (B=E01370) (C=E01467)
2-2 1 129573-77932 HARNESS, WIRE 1 1 1 S
(A=E01520) (B=E01462) (C=E01564)
3 1 124770-77940 PROTECTOR 1 1 1
4 1 124070-77950 CLAMP 1 1 1
5 1 128170-91160 SENSOR 1 1 1
6 1 127610-91350 SWITCH, 95 1 1 1
7 1 26106-080162 BOLT, M8X 16 PLATED 1 1 1
8 1 129470-39600 DAMPER ASSY 1 1 1
8-1 1  43580-500680 DAMPER ASSY, PT1/8 1 1 1 N
(A=E01480) (B=E01430) (C=E01526)
10 2 23871-020000 PLUG, R0O2 1 1 1 Z
(A=E01480) (B=E01430) (C=E01526)
11 1 23871-010000 PLUG, RO1 1 1 1
(A=E01480) (B=E01430) (C=E01526)
12 1 177074-06350 HARNESS, WIRE 1 1 1
(A=E01601) (B=E01502) (C=E01621)
13 1 120270-77101 SWITCH, SAFETY 1 1 1 w
(A=E01601) (B=E01502) (C=E01621)
14 1 129490-77910 RELAY, STARTER 1 1 1 w
(A=E01601) (B=E01502) (C=E01621)
15 1 129573-77951 BRACKET 1 1 1 W
(A=E01601) (B=E01502) (C=E01621)
16 1 129573-77960 HARNESS, WIRE 1 1 1 w
(A=E01601) (B=E01502) (C=E01621)
17 1 26106-060102 BOLT, M6X 10 PLATED 2 2 2 w
(A=E01601) (B=E01502) (C=E01621)
17-1 1 26106-060082 BOLT, M6X 8 PLATED 2 2 2 N
(A=*1998.04) (B=*1998.04) (C=*1998.04)
18 1 26106-100162 BOLT, M10X 16 PLATED 2 2 2
(A=E01601) (B=E01502) (C=E01621)
19 1 170903-12900 CLAMP 1 1 1
(A=*1996.05) (B=*1996.06) (C=*1996.05)
19-1 1 194250-51660 BAND, NYLON 1 1 1 N
(A=*1996.06) (B=*1996.06) (C=*1996.06)
20 1 22217-080000 WASHER, SPRING 8 1 1 1
21 1 22137-080000 WASHER, 8 1 1 1
22 1 22217-060000 WASHER, SPRING 6 2 2 2 w
(A=*1998.04) (B=*1998.04) (C=*1998.04)

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.41

REF.NO.30.

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401  Fig.44

Fig.44. INSTRUMENT PANEL (B TYPE) e o
(C)=4JH-HT (F)=
No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
SPEC, CODE 1 1 129495-91100 PANEL ASSY, B 1 1 1
.V} oA %15 (BE17) D30435-31400 2 2 10427101351 BUZZER 111
Fig. INSTRUMENT PANEL (B-TYPE)D25495-91500 3 2 128170-91310  SWITCH 11 1
4 2 121575-91250 SWITCH, KEY 1 1 1
5 3 123482-91291 KEY 1 1 1
6 3 26716-050002 NUT, M5 10 10 10
7 3  22217-050000 WASHER, SPRING 5 10 10 10
8 3  121575-91260 ADAPTER 1 1 1
9 2 128170-91020 GASKET 1 1 1
10 2 129495-91120 HARNESS, WIRE 1 1 1
17 11 3 124617-91920 BULB, 12V-3W 3 3 3
! 12 2 128170-91810 SCREW, M5X35 6 6 6
13 2 128170-91820 WASHER, 5 6 6 6
14 2 128170-91830 NUT, M5 6 6 6
15 2 129495-91150 TACHOMETER 1 1 1
16 2 129495-91010 BODY, PANEL 1 1 1
17 2 129795-91800 TIMER 1 1 1
18 1  129495-77400 CORD, EXTENSION 2000 1 1 1
19 1 129495-77500 CORD, EXTENSION 6000 1 1 1
Remarks Yes No Yes No
(1)OPTIONAL N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401  Fig.45

) (A)=43H (D)=
Fig.45. TOOLS e o
(C)=43H-HT (F)=

No.  Lev. Parts No. Description Qty |

A ® € O E ©

729470-92100 BOX ASSY, TOOL
104200-92600 BOX, TOOL
28110-100130 SPANNER, 10X13

Fi 45 397 SPEC. CODE
Ig. TOO p

L D29490-92100 28110-120140  SPANNER, 12X14
28110-170190  SPANNER, 17X19

28110-220240 SPANNER, 22X24

104200-92350 DRIVER, SCREW
177040-09050  WRENCH

NN NN N R
PRk R Rk R e
PRk R Rk R e
PRk R Rk R e

0N O IWNE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)

Fig.46. CLUCH ASSY(YX-10)

Fig.46

23 vFL o3 (YX-10)
CLUTCH ASSY (YX-10)

SPEC. CODE
D20130-81100
D20i30-81200
D20130-81300

O0CF10-M24401 Fig.46

(A)=43H (D)=
(B)=4JH-T )=
(C)=43H-HT (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 120130-81100 CLUTCH ASSY, |=2.54 1 1 1
2 1 120130-81200 CLUTCH ASSY, I1=3.13 1 1 2
3 1 120130-81300 CLUTCH ASSY, 1=3.50 1 1 3
4 1 26106-100302 BOLT, M10X 30 PLATED 8 8
5 1 26226-100222 STUD, M10X 22 2 2
6 1 26716-100002 NUT, M10 2 2

Remarks
(1) 1=2.54
(2 1=3.13
(3) 1=3.50

Yes

N:Old *ies

Yes

New, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCF10-M24401 4JH(T,HT)
Fig.47. CLUCH ASSY (YX-15)

rie 7

25 9F 71 (YX-15)
CLUTCH ASSY (YX-15)

SPEC. CODE
D29494-81100
D29494-81200
D29494-81300

O0CF10-M24401 Fig.47

(A)=43H )=
(B)=4JH-T )=
(C)=43H-HT (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1  129494-81100 CLUTCH ASSY, |1=2.58 1 1
2 1 129494-81200 CLUTCH ASSY, I1=3.10 1 2
3 1 129494-81300 CLUTCH ASSY, 1=3.53 1 3
4 1 26106-100302 BOLT, M10X 30 PLATED 8
5 1 26226-100222 STUD, M10X 22 2
6 1 26716-100002 NUT, M10 2

Remarks
(1) 1I=2.58
(2) 1=3.10
(3) 1=3.53

Yes

N:Old *ies

Yes

New, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)
Fig.48. ELECTRIC BILGE PUMP(12V)

P/C NEWS No:Y0OF2441-12
PUBL[SHED:2004/7

4r—7 N ASSY
£ -4 ASSY CABLE ASSY

MOTOR ASSY

K TEy b
PUMP KIT

AbL—=F

STRAINER .
NE LG LIA v F ASSY
VACUUM SWITCH ASSY

O0CF10-M24401 Fig.48

(A)=43H (D)=
(B)=4JH-T (E)=
(C)=43H-HT (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 977782-00121 PUMP ASSY, W/TIMMER 1 1 1
2 2 XBP2901200 MOTOR ASSY. 1 1 1
2-1 2  XBP1902200 MOTER ASSY 1 1 1
3 2 XBP1901300 PUMP SET 1 1 1
4 2 XBP1902400 VACUUM SWITCH ASSY 1 1 1
5 2 XBP1905500 CABLE ASSY. 1 1 1
6 2  XBP1902810 STRAINER 1 1 1
7 2  XBP1901820 OUTLET 1 1 1
8 2 XBP1901830 HOSE 1 1 1
9 2  XBP1901910 SPACER 1 1 1
10 2  XBP1901920 CLAMP 1 1 1
11 2  XBP1901950 SCREW SET 1 1 1
12 2 947859-20010 IMPELLER 1 1 1

Ky Ty —

RI=F 4TIy F

BATTERY START SWITCH

0
L

REAGHRL yF

K7 ASSY
PUMP ASSY.

{__VACUUM SWITCH

Remarks
(M)MISPRINT:REFER TO THE NEXT ITEM.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)
Fig.49. SEA WATER FILTER

SPEC. CODE
D29795-48300

. 4 A ZALATF
Fig. SEA WATER FILTER

O0CF10-M24401 Fig.49

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 919400-02500  STRAINER 1 1 1
2 2 XTST25S001 BODY 1 1 1
3 2 XTST25S002 BOLT M 8X125 1 1 1
4 2  XTST25S003 PIPE, OUTER 1 1 1
5 2 XTST25S004 PLUG M 8 1 1 1
6 2  XTST25S005 PACKING 1 1 1
7 2 26664-080002 NUT, CAP M8 1 1 1
8 2 XTST25S007 COVER 1 1 1
9 2 XTST25S008 PACKING 2 2 2
10 2 XTST25S009 FILTER 1 1 1
11 2 24311-000060 O-RING, 1AP6.0 1 1 1
12 1 23072-101000 HOSE, 10X1000 1 1 1
13 1 23000-041000 CLAMP, 41 2 2 2
14 1 26116-080302 BOLT, M8X 30 PLATED 2 2 2
15 1 26703-080002 NUT, M8 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401  Fig.50
Fig.50. ENGINE STOP DEVICE B o-
(C)=4JH-HT (F=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

129495-67300 RETAINER ASSY
121575-77750 HARNESS, WIRE
121575-77900 MOTOR, STOP

= S, SPEC. CODE

i 5 XNTALIIF D29495-77600

g ENGINE STOP DEVICE  D29590-77600
22360-080000  SNAP PIN 8

26116-050142  BOLT, M5X 14 PLATED

26756-050002 NUT, LOCK M5

N N
R R Rl e e
R R Rl e e
R R Rl e e

© 0 N[O U

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401  Fig.51

Fig.51. INSTRUMENT PANEL (C TYPE) e o
(C)=43H-HT (F)=
No.  Lev. Parts No. Description Qty |

®wW B € O E @

iy
(e}

124617-91920 BULB, 12V-3W
124617-91900 BUZZER
51 127610-91580 SENSOR, 24V 1 1 1

1 1 129495-91200  PANEL ASSY 1 1 1
rA4F3(Co47) SPEC. CODE 2 2 127620-91500 SCREW 4 4 4
Fig. 5 l INSTRUMENT PANEL (C-TYPE) b29495-9i200 3 2 127620-91510  WASHER 8 8 8
4 2 127410-91680 BRACKET, PANEL 2 2 2

5 2 127620-91560 WASHER 4 4 4

6 2 127620-91550 NUT 4 4 4

, 7 2 127620-91570  SCREW 4 4 4
8 49 ,,w 8 2 127620-91580  HARNESS, WIRE 1 1 1
S 9 2 124617-91900  BUZZER 11 1
50 10 2 22717-410160  SCREW, 4.1X16 2 2 2

A ART 1 2 127410-91500  RUBBER 2 2 2
12 2 127620-91600  COVER 11 1

13 2 12741091510  BRACKET 3 3 3

14 2 12741091520  WASHER 8 8 8

15 2 127410-91530  SCREW 8 8 8

16 2 127410-91540 COVER 1 01 1

17 2 127410-91550 GASKET 1 1 1

18 2 129470-91250  TACHOMETER 11 1

19 2 127410-91560 GASKET 1 1 1

20 2 127410-91570 BRACKET 1 1 1

21 2 124617-91920 BULB, 12V-3W 1 1 1

22 2 127410-91580  GASKET 1 1 1

23 2 124617-91840 THERMOMETER, WATER 1 1 1

24 2 127410-91590  GASKET 11 1

25 2 124617-91980  BULB, 12V-1.7W 6 6 6

26 2 127410-91600  LENS 1 1 1

27 2 127410-91610  RETAINER 11 1

28 2 127410-91620 BODY 1 01 1

29 2 127410-91630  SCREW 3 3 3

30 2 46150-003610  BOX(WITH OUT FUSE 11 1

31 3 124617-91990 FUSE 1 1 1

32 2 127620-91790  SWITCH 2 2 2

33 3 127620-91780 CAP, RUBBER 2 2 2

34 2 127410-91660 CASE 1 1 1

35 2 121575-91250  SWITCH, KEY 1 1 1

36 3 123482-91291  KEY 2 2 2

37 3 127620-91820 COVER 1 1 1

38 2 129495-91220  HARNESS, WIRE 1 1 1

39 2 127620-91830  CAP, RUBBER 4 4 4

40 2 127620-91810 PLUG 1 1 1

41 2 129795-91800  TIMER 1 1 1

42 2 129470-91200  GASKET 11 1

43 2 12741091670 CAP 1 01 1

44 2 127410-91700 COVER 1 1 1

45 2 127410-91640  SCREW 4 4 4

46 2 127410-91650 SCREW 5 5 5

47 2 157854-91270 CIRCUIT UNIT, ALARM 1 1 1

48 2  124617-91980 BULB, 12V-1.7W 2 2 2

2 2 2 2

2 2 2 2

a
o
[uny

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401  Fig.51

Fig.51. INSTRUMENT PANEL (C TYPE) s o
(C)=43H-HT F)=
No.  Lev. Parts No. Description Qty I R
(A B (©) DO () (A
51-1 1 127610-91680 SENSOR, 12V 1 1 1 R
. A4 FnR(CTALT) : (A=+1988.08) (B=*1988.08) (C=+1988.08)
Fie B T RETRUMENT PANEL (C-TYPE) ShesSime

229

Fave
REPAIR PART

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401  Fig.52

) (A)=43H (D)=
Fig.52. SPECIAL TOOL e o
(C)=43H-HT (F)=
No.  Lev. Parts No. Description Qty I R

© ® E ©

129470-92300 TOOL ASSY, NOZZLE
129470-92310  TOOL,NOZZLE REMOVE A
129470-92320  TOOL,NOZZLE REMOVE B

Alw N R
NN N
I~
Rk e e >
=
o~
NN
=
Rk e e

Fi 5 2 b, ?'gOL SPEC. CODE
ig. SPECIAL 029470-9220 26716-120002  NUT, M12

Nl
-
&
]
21
N
L,
3_

Yes

N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401 Fig.53

; A)=4JH D)=
Fig.53. GASKET SET e o
(C)=43H-HT (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 729470-92600 GASKET SET 1 1 1
Nyt b 1-1 1 729470-92601 GASKET SET 1 1 1 N
Fig. 5 3 GASKET SET (A=*1988.08) (B=+1988.08) (C=*1988.08)
2 2 129553-01350 GASKET, HEAD T=1.4 1 1 1
1 3 2 129150-01510 GASKET, GEAR CASE 1 1 1
_A 3-1 2 129470-01510 GASKET, GEAR CASE 1 1 1 N
(A=*1988.08) (B=*1988.08) (C=*1988.08)
4 2 129150-01530 GASKET, GEAR CASE 1 1 1
4-1 2  129470-01530 GASKET 1 1 1 N
(A=*1988.08) (B=*1988.08) (C=*1988.08)
5 2 129470-01550 O-RING 2 2 2
6 2 129150-01880 GASKET 2 2 2
6-1 2 129470-01880 GASKET, GEAR CASE 2 2 2 N
(A=*1988.08) (B=+1988.08) (C=*1988.08)
7 2 129100-01620 GASKET 1 1 1
7-1 2 129470-01620 GASKET 1 1 1 N
(A=*1988.08) (B=*1988.08) (C=*1988.08)
8 2 129400-01750 GASKET, OIL SUMP 1 1 1
) 8-1 2 129470-01750 GASKET, OIL SUMP 1 1 1 N
(A=*1988.08) (B=*1988.08) (C=*1988.08)
9 2 129550-12110 GASKET, MANIFOLD 1 1 1
9-1 2 129470-12130 GASKET, MANIFOLD 1 1 1 N
(A=*1988.08) (B=*1988.08) (C=+1988.08)
10 2 129150-77510 GASKET 1 1 1
10-1 2 129470-77590 GASKET 1 1 1 N
(A=*1988.08) (B=*1988.08) (C=*1988.08)
11 2 129792-18090 GASKET 1 1 1
11-1 2 129472-18090 GASKET 1 1 1 N
(A=*1988.08) (B=*1988.08) (C=*1988.08)
12 2 129150-32020 GASKET, PUMP 1 1 1
13 2 129150-35040 GASKET 1 1 1
13-1 2 129470-35040 GASKET 1 1 1 N
(A=*1988.08) (B=*1988.08) (C=*1988.08)
14 2 129470-35120 GASKET 1 1 1
14-1 2 129470-35121 GASKET 1 1 1 N
(A=*1988.08) (B=*1988.08) (C=*1988.08)
15 2 129150-42020 GASKET, WATER PUMP 1 1 1
16 2 129550-13110 GASKET 1 1 1
17 2 977770-01212 GASKET, LIQUID 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401  4JH(T,HT) OCF10-M24401  Fig.54

. (A)=4JH (D)=
Fig.54. SAFETY LABEL (BY=adH-T =
(C)=4JH-HT F)=
No.  Lev. Parts No. Description Qty |
e, 000700F1041-3 A (B) (©) (O (E) (A
REAISED: Ser.. 1998 1 1 129490-07250  LABEL, CAUTION 11 1
) 5 4 TLHiR 2 1 128296-07250  LABEL, CAUTION 1 1 1
Fig. SAFETY LABEL 3 1 148616-07350  LABEL, CAUTION 11 1

SAERLE L VIIFP
BEANBUTTEL,
STHETBZHTNIFSY)

o 129490-67250
\ -

eRATMELLPIE
ETIBENHEHET,

V2296 -07280

[ R ¥
rEDZRBY
RIBEANBLTE

149616-07350,

RERTR GV OBEI-FES

No. W EE
1 129490-07250
2 128296 -07250

3 148616-07350

REMROMNHIER. BREHASEERTS.

[2] SEMLE LI,
ﬁEE i NEWLY ADDED.J

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)
Fig.55. INSTRUMENT PANEL(NEW B-4 TYPE)

BTN ROBYDOF244L-Y
«55 rAERU (DY B-4)12V)
Fig. U NIzPANEL NEW B-4 TYPE)

O0CF10-M24401 Fig.55

Remarks

(1) FOR GM,HM SERIES.

(2) USE IT WHEN MOUNTING THE NEW TYPE
PANEL ON THE (OLD TYPE) WIRE

HARNESS FOR ENGINE.

(3) USE IT WHEN MOUNTING THE OLD TYPE
PANEL ON THE (NEW TYPE) WIRE
HARNESS FOR ENGINE.

(4) OPTIONAL PARTS.

(5) NOT NEEDED WHEN MOUNTING ON THE
SIDE.

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 129495-91130 PANEL ASSY, INSTRUM 1 1 1 6
2 2 129574-91200 METER KIT 1 1 1
3 2 129574-91870 HARNESS, WIRE 1 1 1
4 2 124617-91980 BULB, 12V-1.7W 5 5 5
5 2 129495-91260 BOX 1 1 1
6 2  129495-91860 HARNESS, WIRE 1 1 1
7 2 127687-91870 BOLT, M6X35 6 6 6
8 2 129170-91650 COVER 1 1 1
9 2 129574-91410 BRACKET, SWITCH 1 1 1
10 2 121575-91250  SWITCH, KEY 1 1 1
11 2 123482-91291 KEY 1 1 1
12 2 104271-91352 BUZZER 1 1 1
13 2 129170-91800  SWITCH 1 1 1
14 2 129574-91780  CAP, RUBBER 2 2 2
15 2 129574-91790  SWITCH 1 1 1
16 2 129470-91190  SWITCH, STOP 1 1 1
17 2 129170-91810 COVER 1 1 1
18 2 128391-91930 PANEL 1 1 1
19 2 129574-91620 BEZEL 1 1 1
20 2 129574-91420 BRACKET 1 1 1
21 2 129574-91720 GASKET 1 1 1
22 2 128391-91640 BEZEL 1 1 1
23 2 128391-91440 PLATE 1 1 1
24 2 128391-91740  GASKET 1 1 1
25 2 129170-91610 BEZEL 1 1 1
26 2 129574-91710  GASKET 1 1 1
27 2 129574-91750  GASKET 1 1 1
28 2 129574-91770 KNOB 2 2 2
29 2 129574-91650 BEZEL 1 1 1
30 2 127692-91410  SCREW 8 8 8
31 2 127692-91440 SCREW 4 4 4
32 2 127692-91450 SCREW 2 2 2
33 2  129570-91850 HARNESS, WIRE 1 1 1
34 3 124617-91990 FUSE 1 1 1
35 2 128391-91700  GASKET 1 1 1
36 2 127687-91880  WASHER 6 6 6
37 1 129574-77700 HARNESS, WIRE 3M 1 1 1
37-1 1 129574-77700-1 HARNESS, WIRE 3M 1 1 1 N
(A=E01601) (B=E01502) (C=E01621)
38 1 129574-77710 HARNESS, WIRE 4M 1
38-1 1 129574-77710-1 HARNESS, WIRE 4M 1 1 1 N
(A=E01601) (B=E01502) (C=E01621)
39 1 129574-77720 HARNESS, WIRE 6M 1 1 1
39-1 1 129574-77720-1 HARNESS, WIRE 6M 1 1 1 N
(A=E01601) (B=E01502) (C=E01621)
40 1 128391-77710 HARNESS, WIRE 1 1 1 1
41 1 128391-77700 HARNESS, WIRE 1 1 1 1
42 1 129574-77850 HARNESS, WIRE 1 1 1 2
43 1 129574-77860 HARNESS, WIRE 1 1 1 3
44 1 127692-91700 HARNESS, WIRE 1 1 1 4
45 1 127692-91710 HARNESS, WIRE 1 1 1 4

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)
Fig.55. INSTRUMENT PANEL(NEW B-4 TYPE)

BTN ROBYDOF244L-Y
«55 rAERU (DY B-4)12V)
Fig. U NIzPANEL NEW B-4 TYPE)

O0CF10-M24401 Fig.55

(A)=43H (D)=

(B)=4JH-T (E)=

(C)=43H-HT (F)=
No.  Lev. Parts No. Description Qty I R

A B () O (E) R

46 1 129574-91900 COVER ASSY 1 1 1 4
47 2 129574-91950 COVER, PANEL 1 1 1
48 2 129574-91960 COVER, PANEL 1 1 1
49 2 129574-91970 COVER, PANEL 1 1 1
50 2 26559-060122 SCREW, M6X12 2 2 2
51 2 26556-060122 SCREW M 6X12 4 4 4 5
52 2  26716-060002 NUT, M6 4 4 4 5
53 1 129574-91530 BRACKET, PANEL 2 2 2 4
54 1 129574-91540 BRACKET 1 1 1 4
55 1  129574-91550 BRACKET 1 1 1 4

Remarks

(1) FOR GM,HM SERIES.

(2) USE IT WHEN MOUNTING THE NEW TYPE
PANEL ON THE (OLD TYPE) WIRE

HARNESS FOR ENGINE.

(3) USE IT WHEN MOUNTING THE OLD TYPE
PANEL ON THE (NEW TYPE) WIRE
HARNESS FOR ENGINE.

(4) OPTIONAL PARTS.

(5) NOT NEEDED WHEN MOUNTING ON THE
SIDE.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)
Fig.56. INSTRUMENT PANEL(NEW C-3 TYPE)

ke, QOOVOUFZAL1-1
L1 LY RETITAN)
REYISED : duly . 1994

OHETRTHIRO MG CT
415 FIGURE 1§ NEYLY. ADDED, . .. '”

O0CF10-M24401 Fig.56

Remarks

(1) USE IT WHEN MOUNTING THE NEW TYPE
PANEL ON THE (OLD TYPE) WIRE

HARNESS FOR ENGINE.

(2) USE IT WHEN MOUNTING THE OLD TYPE
PANEL ON THE (NEW TYPE) WIRE

HARNESS FOR ENGINE.

(3) OPTIONAL PARTS.

(4) NOT NEEDED WHEN MOUNTING ON THE
SIDE.

(A)=4JH (D)=
(B)=4JH-T (E)=
(C)=4JH-HT (F)=
No. Lev. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 129590-91160 PANEL ASSY, INSTRUM 1 1 1 5
2 2 129574-91200 METER KIT 1 1 1
3 2 129574-91870 HARNESS, WIRE 2 2 2
4 2 124617-91980 BULB, 12V-1.7W 5 5 5
5 2 129574-91210 METER 1 1 1
6 2 129470-91190 SWITCH, STOP 1 1 1
7 2 129574-91810  SWITCH 1 1 1
8 2 119189-91260 BOX, PANEL 1 1 1
9 2 119183-91860 WIRE 1 1 1
10 2 119189-91890 CORD 1 1 1
11 2 129170-91650 COVER 1 1 1
12 2 129574-91410 BRACKET, SWITCH 1 1 1
13 2 121575-91250  SWITCH, KEY 1 1 1
14 2 123482-91291 KEY 1 1 1
15 2 104271-91352 BUZZER 1 1 1
16 2 129574-91800  SWITCH ASSY 1 1 1
17 2 129574-91780 CAP, RUBBER 3 3 3
18 2 129574-91790  SWITCH 1 1 1
19 2 129574-91270 BOX 1 1 1
20 2 129170-91930 PANEL 1 1 1
21 2 129574-91620 BEZEL 1 1 1
22 2 129574-91420 BRACKET 1 1 1
23 2 129574-91720  GASKET 1 1 1
24 2 129574-91630 BEZEL 2 2 2
25 2 129574-91430 BRACKET 2 2 2
26 2 129574-91730  GASKET 2 2 2
27 2 129574-91640 BEZEL 1 1 1
28 2 129574-91440 BRACKET 1 1 1
29 2 129574-91740  GASKET 1 1 1
30 2 129574-91610 BEZEL 1 1 1
31 2 129574-91710 GASKET 1 1 1
32 2 129574-91750 GASKET 1 1 1
33 2 129574-91770 KNOB 3 3 3
34 2 129574-91650 BEZEL 1 1 1
35 2 127692-91410 SCREW 19 19 19
36 2 127692-91440 SCREW 4 4 4
37 2 127692-91450  SCREW 2 2 2
38 2 129590-91850 HARNESS, WIRE 1 1 1
39 3 124617-91990 FUSE 1 1 1
40 2 127687-91880 WASHER 6 6 6
41 2 127687-91870 BOLT, M6X35 6 6 6
42 2 129574-91600 COVER 1 1 1
43 1 129574-77700 HARNESS, WIRE 3M 1 1 1
44 1 129574-77710 HARNESS, WIRE 4M 1 1 1
45 1 129574-77720 HARNESS, WIRE 6M 1 1 1
46 1  129574-77850 HARNESS, WIRE 1 1 1 1
47 1 129574-77860 HARNESS, WIRE 1 1 1 2
48 1 127692-91700 HARNESS, WIRE 1 1 1 3
49 1 127692-91710 HARNESS, WIRE 1 1 1 3
50 1 129574-91530 BRACKET, PANEL 2 2 2 3
51 1 129574-91540 BRACKET 1 1 1 3

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M24401 4JH(T,HT)
Fig.56. INSTRUMENT PANEL(NEW C-3 TYPE)

ke, QOOVOUFZAL1-1
L1 LY RETITAN)
REYISED : duly . 1994

OHETRTHIRO MG CT
415 FIGURE 1§ NEYLY. ADDED, . .. '”

O0CF10-M24401 Fig.56

(A)=43H (D)=

(B)=4JH-T (E)=

(C)=43H-HT (F)=
No.  Lev. Parts No. Description Qty I R

A B () O (E) R

52 1 129574-91550 BRACKET 1 1 1 3
53 1  120324-91900 COVER, PANEL 1 1 1 3
54 2 120324-91950 COVER 1 1 1
55 2 129574-91960 COVER, PANEL 1 1 1
56 2 129574-91970 COVER, PANEL 1 1 1
57 2  26559-060122 SCREW, M6X12 2 2 2
58 2  26556-060122 SCREW M 6X12 4 4 4 4
59 2  26716-060002 NUT, M6 4 4 4 4

Remarks

(1) USE IT WHEN MOUNTING THE NEW TYPE
PANEL ON THE (OLD TYPE) WIRE

HARNESS FOR ENGINE.

(2) USE IT WHEN MOUNTING THE OLD TYPE
PANEL ON THE (NEW TYPE) WIRE

HARNESS FOR ENGINE.

(3) OPTIONAL PARTS.

(4) NOT NEEDED WHEN MOUNTING ON THE

SIDE.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.
101304-59020

102210-07990
103338-11190
104104-67300
104200-59170

104200-92350
104200-92600
104214-39720
104264-59020
104271-91351
104271-91352

105582-59540
114250-53080
114250-53120
114250-53130
114250-53140
114250-53210
114250-53400
119171-14400
119183-91860
119189-91260
119189-91890
119620-54900

119625-11870

119625-11880

119625-11900

119843-61540
119867-66910
120130-11860

120130-49350

120130-54800
120130-81100
120130-81200
120130-81300
120220-59150
120270-77101
120322-07410

Fig. No.

34

Ref. No.

41 -1
60 -1

28 -1
27 -1

29 -1
28 -1

Parts No.
120322-33050

120324-91900
120324-91950
120445-44530
120445-44540
120445-44600
120445-44620

120445-44640
121023-01550
121100-22400
121111-21501
121252-39150
121400-11340

121450-01560
121550-23200
121575-77750
121575-77900
121575-91250

121575-91260
121750-03080
121750-59890

121750-59910

121850-01910
121850-11860

121850-21290
121850-21680
121850-35200
121850-35520
121850-35531
121850-51960
121850-54780
121850-54900
121850-61380

121855-59880

Parts No.

121870-59930
121970-59940
122117-51560

122710-51050
122710-51090

122780-59100
123310-77640
123325-35110

123325-35140

123325-35160
123325-35170
123325-49421
123325-49490
123325-77920
123325-77930
123372-03150
123372-59100
123385-82200
123472-59120
123482-91291

123672-55700
123672-55720
123672-55750
123672-55760
123672-55811
123672-92950
123678-55790
123678-55860
123682-07350
123682-07850
123682-44210
123682-44220
124060-01050
124060-39451
124060-39452
124066-59100
124070-59110
124070-77950
124160-01751

124160-01910

Fig. No.

30
30
28

Ref. No.

Parts No.

124160-11360
124160-39140

124160-49480
124210-13011

124220-92700
124220-92920
124223-35510
124250-03640
124250-77012
124250-77020
124250-77070
124250-77110
124250-77120
124250-77130
124250-77140
124250-77150
124250-77160
124250-77170
124250-77180
124250-77190
124250-77210
124250-77220
124250-77230
124250-77240
124250-77270
124250-77310
124250-77320
124250-77510
124250-77520
124250-77540
124410-54940

124413-39100
124413-39710
124460-11340

124460-77680

124550-21600
124550-51350

124550-51370

124550-59820
124550-66370

~
NOUIAWRO®M®O MO UTN




Parts No. Index

Parts No.
124550-66370

124550-77030
124617-91840
124617-91900

124617-91920

124617-91980

124617-91990

124736-07900

124770-77940
124790-44560
124950-51190

126630-07360
127410-28390
127410-91500
127410-91510
127410-91520
127410-91530
127410-91540
127410-91550
127410-91560
127410-91570
127410-91580
127410-91590
127410-91600
127410-91610
127410-91620
127410-91630
127410-91640
127410-91650
127410-91660
127410-91670
127410-91680
127410-91700
127610-07990
127610-91350
127610-91580
127610-91680
127620-91500
127620-91510

Parts No.

127620-91550
127620-91560
127620-91570
127620-91580
127620-91600
127620-91780
127620-91790
127620-91810
127620-91820
127620-91830
127687-91870

127687-91880
127692-91410
127692-91440
127692-91450
127692-91700
127692-91710
128170-13600

128170-14150
128170-51300
128170-91020
128170-91160
128170-91310
128170-91810
128170-91820
128170-91830
128270-77200
128296-07250
128371-01800
128391-77700
128391-77710
128391-91440
128391-91640
128391-91700
128391-91740
128391-91930
128695-44090

128696-51300
129100-01620

129100-23910

Parts No.

129100-35140
129100-59950
129100-59951
129100-59990
129100-61400

129100-61730
129100-61820

129100-61821
129100-61930

129100-77500

129100-77510

129120-11100

129120-11110

129120-11920
129150-01200
129150-01510

129150-01520
129150-01530

129150-01870
129150-01880

129150-01881

129150-02020
129150-02450
129150-02800
129150-02870
129150-02930
129150-02940
129150-03070
129150-11230

129150-11260

129150-11270

S} w

1

o N
NONONORRRRPREPRPAN®D® ANNONNONRFR O LW

N

. No.

-1
-1

Parts No.

129150-11270
129150-11280

129150-11370
129150-11750
129150-11810
129150-11900
129150-11930
129150-11940

129150-14100
129150-14101
129150-14200
129150-14400
129150-21200
129150-21500
129150-22300
129150-23600
129150-23610
129150-25020
129150-25052
129150-25055
129150-25061
129150-25065
129150-25100
129150-25101
129150-32020

129150-35040

129150-35150
129150-39150
129150-39180
129150-42020

129150-42051
129150-42320
129150-49810
129150-59580
129150-77510

129155-11260

Fig. No.

O ~N00O~N0O~N00~N00~N00~N0W~N©




Parts No. Index

Parts No.

129155-11260
129155-11270

129155-51020
129155-51140
129155-51180
129155-51200
129155-51270

129155-51280

129155-51320

129155-51340

129155-51370

129155-51380

129155-51390

129155-51410

129155-51420

129155-51450

129155-51510
129155-51520

129155-51521
129155-51530
129155-51540

129155-51550

Fig. No.

-1
-1
-1

-1
-1

-1
-1

Parts No.
129155-51550

129155-51570
129155-51580

129155-51590
129155-51591

129155-51600

129155-51790

129155-52050

129155-61010
129155-61011
129155-61050
129155-61060

129155-61070

129155-61090

129155-61120

129155-61130

129155-61140

129155-61201

129155-61341

129155-61400

129155-61430

> >

Parts No.
129155-61441

129155-61450

129155-61460

129155-61470

129155-61480

129155-61490

129155-61540

129155-61810

129155-61820

129155-61830

129155-61950

129156-44760
129156-51910

129158-52020
129158-52060
129158-52070
129158-52080
129158-52090
129158-52100
129158-52160
129158-52250

129158-52260

Parts No.

129158-52260
129158-52270

129158-52350
129158-52360
129158-52370
129158-52380

129170-91610
129170-91650

129170-91800
129170-91810
129170-91930
129171-07900

129198-07350
129301-34830
129400-01600
129400-01750

129400-28120
129400-28150
129400-28240
129400-77500
129470-01500
129470-01501
129470-01510
129470-01530
129470-01550
129470-01620
129470-01700
129470-01710
129470-01750
129470-01880
129470-03010
129470-07230

129470-11920

N

-1
-1
-1

-1
-1
-1
-1
-1

-1
-1

-1
-1
-1
-2
-1




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
129470-12100 10 1 129470-49220 25 14 129470-77590 17 23 -1 129490-13070 13 1
11 1 129470-49240 25 15 53 10 -1 129490-13300 13 3-1
12 1 129470-49250 25 16 129470-91190 55 16 129490-21000 18 1
129470-12120 10 3 129470-49260 25 12 56 6 129490-21590 18 14
11 3 129470-49540 25 19 129470-91200 51 42 129490-21591 18 14 -1A
12 3 129470-49550 25 20 -1 129470-91250 51 18 129490-21650 18 8
129470-12130 10 5-1 129470-49801 25 21 129470-92300 52 1 129490-28010 20 1
11 5-1 129470-49810 25 22 -1 129470-92310 52 2 129490-28030 20 4
12 5-1 129470-51040 28 4 129470-92320 52 3 129490-28040 20 5
53 9 -1 29 4 129472-01100 1 12 129490-33000 21 5
129470-12200 10 6 129470-51060 28 6 129472-03090 9 19 129490-33030 21 8
11 6 A 29 6 129472-12850 11 10 129490-35090 22 2
129470-12210 11 6 129470-51080 28 7 129472-13520 14 3-1 129490-39350 23 32
129470-12300 10 7 29 7 129472-14010 15 2 129490-49050 27 7
11 7 129470-51101 28 9 129472-14011 15 2 -1 129490-49060 27 9
12 6 29 9 129472-18090 13 2 -1 129490-49070 27 11
129470-12301 11 7 -1 129470-53001 30 4 16 32 -1 129490-77340 42 25 -1
12 6 -1 129470-53002 30 4 -1 53 11 -1 129490-77910 43 14
129470-12320 10 9 129470-53003 30 4 -2 129472-39020 23 1 129491-01360 1 31 -1
11 9 129470-54510 31 2 129472-39600 23 20 129491-42560 24 14
12 8 32 2 129472-39620 23 22 129492-13070 14 1
129470-14010 15 1 33 2 129472-53000 30 5 129492-13080 14 2
129470-14011 15 1-1 129470-54551 31 5 129472-54550 32 5 129494-18000 16 1-1
129470-32000 22 9 -1 129470-54650 31 8 129474-18100 17 1 129494-49050 27 8
129470-34850 4 11 32 8 129474-18110 17 2 129494-49060 27 10
129470-34860 4 12 33 8 129474-18120 17 3 129494-81100 47 1
129470-35040 22 1-1 129470-59120 34 42 -1 129474-18130 17 4 129494-81200 47 2
53 13 -1 43 129474-18140 17 5 129494-81300 47 3
129470-35100 22 12 129470-59530 34 65 129474-18160 17 7 129495-07040 5 10
129470-35101 22 12 -1 129470-59540 34 68 129474-18170 17 6 129495-12210 10 15
129470-35120 22 22 129470-59810 30 27 129474-18180 17 2 -1 129495-12550 10 7 -1
53 14 129470-59811 30 27 -1 129474-18241 17 1D 129495-22000 19 1
129470-35121 22 22 -1 129470-59820 30 29 129474-33010 21 6 129495-22001 19 1-1
53 14 -1 129470-59821 30 29 -1 129474-33040 21 9 129495-22002 19 1-2
129470-35130 22 13 129470-59830 30 31 129474-33050 21 7 129495-22510 19 7 -4
129470-39451 23 16 -1 129470-59831 30 31 -1 129474-33500 21 1 129495-39300 23 10
129470-39600 43 8 129470-59840 30 33 129474-39200 23 4 129495-39320 23 7 -1
129470-42000 25 1 129470-59841 30 33 -1 129474-39201 23 4 -1 10 -1
129470-42001 25 1-1 129470-61650 35 62 129474-39300 23 7 129495-39350 23 33
129470-42500 24 1 36 62 129474-39450 23 13 129495-39630 23 32 -1
129470-42520 24 3 129470-61800 35 64 129474-49010 27 3 129495-44000 26 2
129470-42530 24 4 36 64 129474-49020 17 18 129495-49010 27 4
129470-42531 24 4 -1 129470-61801 35 64 -1 129474-49030 27 5 129495-55010 34 1
129470-42540 24 5 129470-67100 40 1 129474-49110 27 12 129495-55600 34 7 -1
129470-42800 24 18 129470-67200 40 2 -1 129490-07250 54 1 129495-55620 34 8 -1
129470-44110 26 8 129470-67550 38 9 129490-07450 5 9 129495-59300 34 62
129470-44440 26 9 129470-67560 38 11 129490-08100 6 1 129495-59550 34 56
129470-44450 26 10 129470-77340 42 25 129490-08110 6 2 129495-59551 34 56 -1
129470-49040 27 6 129470-77590 10 20 129490-08120 6 3 129495-59560 34 57
129470-49200 25 13 11 11 -2 129490-08130 6 4 129495-59561 34 57 -1




Parts No. Index

Parts No.

129495-66550
129495-67300
129495-67550
129495-77330
129495-77400
129495-77500
129495-77920
129495-77921
129495-91010
129495-91100
129495-91120
129495-91130
129495-91150
129495-91200
129495-91220
129495-91260
129495-91860
129497-03100
129497-03130
129497-18000
129497-22000
129497-22001
129497-61450
129499-18020
129499-22020
129499-22040
129499-51300
129499-51301
129499-53001
129499-53002

129499-54550

129499-59810
129499-59811
129499-59812
129499-59820
129499-59821
129499-59822
129499-59830
129499-59831
129499-59832
129499-59840
129499-59841
129499-59842
129499-61440

129499-61500

-1
-2

-1
-2

Parts No.
129499-61500
129499-61650
129499-61890
129550-11240
129550-11290

129550-11310
129550-12110

129550-13110
129550-39450
129550-42350
129553-01340
129553-01350
129553-01360
129553-32000
129553-39190
129553-39650
129555-11241
129555-51400
129555-51410
129555-51450
129555-51500
129555-51700
129555-51710
129555-51750
129555-51760
129570-91850
129573-18120
129573-25900
129573-42500
129573-42501

129573-42540
129573-77932

-1
-1

Parts No.

129573-77951
129573-77960
129574-77700

129574-77700-1

129574-77710

129574-77710-1

129574-77720

129574-77720-1

129574-77850
129574-77860
129574-91200
129574-91210
129574-91270
129574-91410
129574-91420
129574-91430
129574-91440
129574-91530
129574-91540
129574-91550
129574-91600
129574-91610
129574-91620
129574-91630
129574-91640
129574-91650
129574-91710
129574-91720
129574-91730
129574-91740
129574-91750
129574-91770

129574-91780

Fig. No.

43
43
55
56
55

. No.

Parts No.

129574-91780
129574-91790

129574-91800
129574-91810
129574-91870

129574-91900
129574-91950
129574-91960

129574-91970

129590-18520
129590-21590
129590-22510
129590-34860
129590-39450
129590-59200
129590-67101
129590-67110
129590-67140
129590-67310
129590-67420
129590-67450
129590-91160
129590-91850
129595-18130
129595-18131
129595-18140
129595-18141
129595-18150
129595-18151
129595-18160
129595-53000
129595-61010
129595-61011
129595-61012
129595-61050
129595-61060
129595-61070
129595-61080
129595-61200

129595-61500
129595-61600
129595-61610
129595-61620
129595-61630
129595-61631

-1B
-3

-1

-1
-1

-1
-1
-2

-1
-2

-1
-1




Parts No. Index

Parts No.

129595-61640
129595-61660
129595-61670
129595-61680
129595-61690
129595-61691
129595-61800
129595-61801
129595-61802
129595-61820
129595-61821
129595-61900
129595-61901
129595-61910
129595-61911
129595-61920
129595-61931
129595-61950
129595-61951
129595-61960
129595-61961
129595-67310
129599-12300

129792-13520
129792-18090

129792-39610
129795-01780
129795-01800
129795-01950

129795-01960
129795-02411
129795-11080
129795-11090
129795-11120
129795-11180
129795-21660
129795-21661
129795-42670
129795-49550
129795-54800

129795-59100

N

. No.

-2
-2

Parts No.

129795-67110
129795-67200
129795-67310
129795-77210
129795-91800

129C26-01890
135210-39140
135210-61090
135665-07200
145410-46190
148616-07350
157854-91270
170903-12900
171008-77010
171008-77400
171008-77440
171008-77450
171008-77460
171008-77470
171008-77480
171008-77490
171008-77500
171008-77510
171008-77520
171008-77531
171008-77540
171008-77571
171008-77640
171008-77650
171008-77660
171008-77670
171008-77750
171051-01921
174307-51170

174307-51560

174307-51700
177040-03120
177040-03121
177040-03130
177040-09050
177055-02950
177058-02450
177074-06350
194250-51660
22117-040000

Ref. No.

15

-3
-1

Parts No.
22117-040000

22117-060000

22117-080000

22137-080000

22137-100000

22190-080000
22190-100000

22212-140000
22217-050000

22217-060000

22217-080000

22217-100000
22217-120000
22242-000100
22242-000320

22252-000420
22272-000040

Fig. No.

36

Parts No.
22272-000040

22272-000060

22282-120000

22287-060000

22287-120000

22312-080160

22351-030010

22351-030016

22351-050010

22351-060012

22360-040000

22360-050000

22360-080000

22372-060000
22414-250150

22451-060000
22512-070140

22512-070160
22717-410160
22724-800380
23000-013000

23000-016000

23000-019000
23000-025000

23000-028000
23000-035000




Parts No. Index
Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No. Parts No. Fig. No Ref. No

23000-035000 27 19 23421-210000 9 27 26022-060122 37 39 26106-080202 17 13
23000-041000 25 17 23857-030000 1 37 26022-060162 29 3-1 22 24
49 13 23857-060000 34 47 26106-060082 43 17 -1 24 20

23000-054000 10 11 23857-080000 34 25 26106-060102 25 6 27 18
11 12 51 30 37 30 39

12 9 23857-150000 23 28 43 17 26106-080252 4 6

23000-060000 11 13 23871-005000 20 20 -1 26106-060122 2 15 7
17 9 23871-010000 1 6 -1 26106-060162 2 15 -1 8

9 -1 11 6 B 23 30 7 43

23000-070000 17 10 17 2B 37 86 -1 8 42
23010-013000 26 30 43 11 26106-060182 37 49 21 4
23061-070300 1 33 23871-020000 22 15 26106-060202 23 34 12
17 21 43 10 30 38 25 23

26 25 23871-030000 1 7 38 -1 26 19

27 15 4 2 35 55 40 11

23072-101000 49 12 7 10 36 55 26106-080352 10 13
23072-102000 27 20 8 10 37 61 22 8
23080-013000 34 45 23887-080002 34 39 26106-060322 41 22 -1 25 24
63 23887-100002 35 54 66 42 27

23217-050000 14 9 36 54 26106-060402 41 67 26106-080402 4 9
23297-160081 9 18 37 60 26106-080102 34 67 9 11
23297-250081 27 16 23893-030002 26 20 26106-080122 2 16 10 21
23341-150000 23 6 23894-020002 17 1H 4 18 11 15
9 24101-062024 24 11 10 13 -1 17 12

12 24311-000060 49 11 20 23 34 26

23414-050000 35 52 24311-000080 37 84 40 10 26106-080452 2 17
36 52 24311-000110 37 85 19 15 12

37 58 24311-000120 9 15 26106-080142 7 47 26106-080502 7 27

23414-080000 2 23 34 16 8 46 8 26
34 40 36 21 2 17 14

66 24311-000140 20 22 22 7 26106-080552 2 18

40 17 24311-000150 24 13 26 16 22 25

23414-100000 10 16 24311-000320 2 9 26106-080162 1 35 25 7
11 19 9 13 2 24 8

12 16 24311-240100 35 72 4 16 26106-080602 20 25

18 37 84 -1 7 48 26106-080652 25 9

23 26 24314-000180 23 29 8 47 26106-080702 4 10

23414-120000 34 46 24321-000300 18 13 14 5 26106-080802 17 27
55 -1 24321-000750 21 11 18 20 20 26

23414-130000 17 1G 26 17 20 24 26106-080852 2 19
23414-140000 34 24 24341-000160 28 62 21 3 26106-080952 17 15
50 62 -1 24 19 26106-081002 26 26

64 29 62 27 17 26106-081202 42 28

23414-160000 4 15 62 -1 43 7 26106-100122 10 17
23414-170000 26 21 24341-000260 2 14 26106-080202 9 10 11 20
23414-180000 22 21 24341-000530 9 9 10 12 12 17
23414-200000 23 27 24341-000600 24 6 11 14 26106-100162 43 18
23414-240031 31 14 24421-203508 24 12 12 10 26106-100202 6 5
32 14 25132-004500 25 5 14 6 34 4

33 14 26022-050102 37 63 -1 17 11 27




Parts No. Index

Parts No.
26106-100252

26106-100302
26106-100552
26113-100402
26113-120502

26113-120602
26116-050142

26116-050202
26116-050309

26116-080302
26116-120302

26203-060102
26213-080182
26216-060142
26216-060202

26216-080182
26216-080222

26216-080302
26216-081002
26226-080182

26226-080502
26226-100222

26366-060002
26366-080002

Fig. No.

Ref. No.

-1
-1

Parts No.
26366-080002

26367-060002
26450-060252
26476-060142
26556-060122

26557-040122
26557-050102

26557-050122
26557-050142
26557-060162

26559-060122
26664-080002

26667-080002
26703-080002

26703-120002
26706-100002

26713-080002
26713-100002
26716-050002

26716-060002

26716-080002

-1
-1

Parts No.
26716-100002

26716-120002

26716-140002
26756-050002

26756-060002

26756-080002

26776-120002
26777-120002

27225-100140
27231-500000
27241-100000

27241-120000
27241-220000

27241-280000
27241-300000
27241-400000

28110-100130
28110-120140
28110-170190
28110-220240
41650-550300
41650-550800
41710-000410
41710-001300
41730-501420
41730-501421
41730-501500
42220-008960
42430-550060
43100-500550
43400-500390
43400-500410
43400-500430

> >

Parts No.

43400-500430
43400-500450

43400-500490

43530-500570
43580-500680
43623-500030
43662-025030
43720-001220
45511-501250
46150-003610
729150-02800
729150-02930
729150-11650

729150-23600
729150-23701
729402-11650

729402-23100
729470-11520
729470-22500

729470-53101
729470-53102
729470-53103
729470-54101
729470-92100
729470-92600
729470-92601
729472-01560
729472-53100
729472-54100
729490-28510
729490-28520
729495-11700
729495-44500
729495-51350
729497-11700
729497-11701
729497-51350
729499-11700
729499-51350
729499-51390
729499-53101
729499-53102

729499-54100

[y
FPWNWRRPRPNRPRPRPRPRPRPORPNRRPRRPPREPRPRPRPRNNR

-1
-1
-1

-1
-2

-1
-1
-1




Parts No. Index

Parts No.
729499-54100

729550-22501
729595-53100
919400-02500
947859-20010
977770-01212
977782-00121
X0600160122
X0630412
X21142215
X2114255110
X2114555500
X21145866
X2114955020
X21201110
X21201115
X21201313
X21201605
X212026004
X21202601
X21202602
X212037002
X21204259
X21204302
X21204401
X21204810
X21205310
X21205400
X212063001
X21207100
X21207312
X21209311
X2130350900
X213065002
X2240410100
X2740134001
X3916003482
X6201SD
X6302BM
XB131008
XB495469B
XBP1901300
XBP1901820
XBP1901830
XBP1901910
XBP1901920
XBP1901950
XBP1902200
XBP1902400

Ref. No.

1

1

7 -1
3 -2
1

Parts No.

XBP1902810
XBP1905500
XBP2901200
XL12013262
XL1254801
XL1255801
XL13513134
XL13513152
XL13514042
XL1352318
XL13525001
XL1353320
XL13542001
XL1354326
XL13561001
XL13563003
XL1358301
XL1359400
XN131004
XN131005
XN131008
XN131106
XN131108
XN133001
XN133204
XN133207
XN133504
XN133505
XN133723
XN134070
XN134205
XN136504
XN193653
XN977006
XN977007
XNB133206
XNB133208
XNB134007
XNE923300
XNE924350
XNN131570
XNN134035
XNN136604
XNN136606
XNN137006

XNN137007

XNN137055

Fig. No.

48

Ref. No.

[EEY

Parts No.

XNN138872
XNN138980
XNN139724
XNN139810
XNN139812
XNN193655
XTR1Z63
XTST25S001
XTST25S002
XTST25S003
XTST255004
XTST25S005
XTST25S007
XTST25S008
XTST25S009

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.GEARS HOUSING
	3.FLYWHEEL HOUSING
	4.LUB.OIL SUMP
	5.LABELS
	6.ENGINE BRACKET
	7.CYLINDER HEAD
	8.CYLINDER HEAD
	9.BONNET
	10.SUCTION MANIFOLD
	11.SUCTION MANIFOLD
	12.SUCTION MANIFOLD
	13.EXHAUST BEND
	14.EXHAUST BEND
	15.CAMSHAFT
	16.TURBOCHARGER
	17.AIR COOLER
	18.CRANKSHAFT
	19.PISTON & CONNECTING ROD
	20.BARANCER
	21.LUB.OIL COOLER
	22.LUB. OIL SUCTION PIPE
	23.LUB. OIL PIPE
	24.COOLING SEA WATER PUMP
	25.COOLING FRESH WATER PUMP
	26.COOLING FRESH WATER COOLER
	27.KINGSTON COCK
	28.FUEL INJECTION PUMP
	29.FUEL INJECTION PUMP
	30.FUEL INJECTION VALVE
	31.TIMER
	32.TIMER(PREVIOUS)
	33.TIMER(PREVIOUS)
	34.FUEL LINE
	35.GOVERNOR
	36.GOVERNOR(NOT BOOST COMPEMSATOR
	37.GOVERNOR(FOR B00ST COMPEMSATOR
	38.ENGINE STOP DEVICE
	39.COLD START DEVICE
	40.REMOTE CONTROL DEVICE
	41.STARTING MOTOR
	42.GENERATOR
	43.WIRE HARNESS & SENSOR
	44.INSTRUMENT PANEL (B TYPE)
	45.TOOLS
	46.CLUCH ASSY(YX-10)
	47.CLUCH ASSY (YX-15)
	48.ELECTRIC BILGE PUMP(12V)
	49.SEA WATER FILTER
	50.ENGINE STOP DEVICE
	51.INSTRUMENT PANEL (C TYPE)
	52.SPECIAL TOOL
	53.GASKET SET
	54.SAFETY LABEL
	55.INSTRUMENT PANEL(NEW B-4 TYPE)
	56.INSTRUMENT PANEL(NEW C-3 TYPE)
	Parts No. Index

